FCC 47 CFR PART 15 SUBPART C
INDUSTRY CANADA RSS-247 ISSUE 1

CERTIFICATION TEST REPORT
FOR

WLAN 2.4GHz b/g/n, Bluetooth and BLE Module

MODEL NUMBER: SWOC-T

FCC ID: J9CSWOC-T
IC ID: 2723A-SWOCT

REPORT NUMBER: 16U23207-E3V2
ISSUE DATE: 11/8/2016

Prepared for
QUALCOMM TECHNOLOGIES, INC.
5775 MOREHOUSE DRIVE
SAN DIEGO
CA, 92121, USA

Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Revision History

Issue
Rev. Date Revisions Revised By
\l 10/11/16 Initial Issue C. Vergonio
V2 11/8/16 Updated Section 5.5 C. Vergonio

Page 2 of 135

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS .. ..ottt 5
2. TEST METHODOLOGY ...outtiuiiiuuinuntinnninnninniinnninneennnsssssesase s ennsnnnnnns 6
3. FACILITIES AND ACCREDITATION......uttutiiiiiiiniinniiinirinnnnnnenn e 6
4. CALIBRATION AND UNCERTAINTY it 6
4.1. MEASURING INSTRUMENT CALIBRATION ... 6
4.2, SAMPLE CALCULATION ...t 6
4.3. MEASUREMENT UNCERTAINTY ..ot 7
5. EQUIPMENT UNDER TEST ...iiiitiiitiiutiittiiuiitiiiiniiiieiiiiiisiiesbeaesiss bbb sesseanseessenneenne 8
5.1. DESCRIPTION OF EUT ..o 8
5.2.  MAXIMUM OUTPUT POWER ... 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 8
5.4, SOFTWARE AND FIRMWARE ..o 8
5.5. WORST-CASE CONFIGURATION AND MODE ... 9
5.6. DESCRIPTION OF TEST SETUP ... 10
6. TEST AND MEASUREMENT EQUIPMENT .....oommiiiiiiiiiiiiiiiiiii e 12
7. MEASUREMENT METHOD .....ootiiiiiiiiiiiiiiiiiiiiere s nnnnnennnnnnes 13
8. SUMMARY TABLE ..ottt 14
9. ANTENNA PORT TEST RESULTS ....oiiiiiiiiiiiiiiiiiiiiiiiieiiiesieesieesbeeeseeebeesseeeeneenseenneenesenneennnes 15
9.1. ON TIME AND DUTY CYCLE ..o 15
9.2. 802.11b MODE IN THE 2.4 GHZ BAND .......cciiiiiiiiiiiiiiic et 17
9.2.1. G dB BANDWIDTH ...ttt e e ea e e 17
9.2.2.  99% BANDWIDTH ... 20
9.2.3.  AVERAGE POWER ... 23
9.2.4.  OUTPUT POWER ... 24
9.2.5. POWER SPECTRAL DENSITY oo 25
9.2.6. OUT-OF-BAND EMISSIONS ...t 28

9.2.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN RESTRICTED
BANDS 32

9.3. 802.11g MODE IN THE 2.4 GHZ BAND ......cuutiiiiiiiiiii e 41
9.3.1. 6 dB BANDWIDTH ..cciiiitiiiiiiit ettt 41
9.3.2.  99% BANDWIDTH ... 44
9.3.3. AVERAGE POWER ...t 47
9.3.4.  OUTPUT POWER ... 48
9.3.5. POWER SPECTRAL DENSITY .o 49
9.3.6.  OUT-OF-BAND EMISSIONS ... 52

9.3.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN RESTRICTED
BANDS 57

Page 3 of 135

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
9.4. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ......ouii e 66
9.4.1. 6 dB BANDWIDTH ...coiiiiiiiiiiiti ittt 66
9.4.2.  99% BANDWIDTH ... 69
9.4.3.  AVERAGE POWER ... 72
9.4.4.  OUTPUT POWER ...t 73
9.4.5. POWER SPECTRAL DENSITY ..o 74
9.4.6. OUT-OF-BAND EMISSIONS ... 77

9.4.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN RESTRICTED
BANDS 82

10. RADIATED TEST RESULTS ... .ot 93
10.1. LIMITS AND PROCEDURE ........cciiiiiiiiiiii ettt 93
10.2. TRANSMITTER ABOVE 1 GHZ.....ooviiiiiiiiiiiiiiiiieiieieeiie e 94

10.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHZ BAND. .........cccoviiiiiiiiinnen. 94
10.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND..........ccovvvvvininnn. 104
10.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND................... 114
10.3.  WORST-CASE BELOW 1 GHZ .....oviiiiiiiiiiiiiiiiiiiiiie e 124
10.4. WORST-CASE BELOW 30MHZ .......coviiiiiiiiiiiiiiiiiiiiiiiiin s 125

11. AC POWER LINE CONDUCTED EMISSIONS .......cooiiiiiiiiiiiiiiiieieieeeeeeeeeeeeeeeeeeeeee e 126

12, POWER SETTING ...coiiiiiiiiiiii ettt 129

13, SETUP PHOTOS ..ottt 130

Page 4 of 135

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: QUALCOMM TECHNOLOGIES, INC.
5775 Morehouse Drive
San Diego, CA, 92121, USA

EUT DESCRIPTION: WLAN 2.4GHz b/g/n, Bluetooth and BLE Module
MODEL.: SWOC-T
SERIAL NUMBER: Conducted Sample: N1OML3B1C
Radiated Sample: N1OML37L3
DATE TESTED: August 17 to October 11, 2016
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-247 Issue 1 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions
expressed by UL Verification Services Inc. based on interpretations and/or observations of test
results. Measurement Uncertainties were not taken into account and are published for
informational purposes only. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Verification Services Inc. and all revisions are duly
noted in the revisions section. Any alteration of this document not carried out by UL Verification
Services Inc. will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval, or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Approved & Released For

UL Verification Services Inc. By: Prepared By:

— K[’ .,.—-_,-—/ / / ;L

f Prher

./_ — il
CHARLES VERGONIO THANH PHAM
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WISE ENGINEER WISE LAB ENGINEER
UL Verification Services Inc. UL Verification Services Inc.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15, ANSI C63.10-2013, RSS-GEN Issue 4, RSS-247 Issue 1.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 Benicia
Street, Fremont, California, USA.

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street
[X] Chamber A [ ] Chamber D
[X] Chamber B [ ] Chamber E
[ ] Chamber C [ | Chamber F

[ ] Chamber G
[ ] Chamber H

The above test sites and facilities are covered under FCC Test Firm Registration # 208313.
Chambers A through H are covered under Industry Canada company address code 2324B with
site numbers 2324B -1 through 2324B-8, respectively.

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 9KHz to 0.15 MHz 3.84 dB
Conducted Disturbance, 0.15 to 30 MHz 3.65dB
Radiated Disturbance, 9KHz to 30 MHz 3.15dB
Radiated Disturbance, 30 to 1000 MHz 5.36 dB
Radiated Disturbance,1000 to 18000 MHz 4.32 dB
Radiated Disturbance,18000 to 26000 MHz 4.45 dB
Radiated Disturbance,26000 to 40000 MHz 5.24 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a WLAN 2.4GHz b/g/n, Bluetooth and BLE Module.

The radio module is manufactured by Qualcomm.
5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
2412 - 2472 802.11b 18.54 71.45
2412 - 2472 802.11g 16.58 45.50
2412 - 2472 802.11n HT20 16.45 44.16

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The antenna to be used with the device are integral antennas with maximum gain of 0dBi
(including gain and path loss).

5.4. SOFTWARE AND FIRMWARE

The product SW version is: MSM8909W.LAW.1.0-00095-512M.PM8916.APQ.INT-1

The EUT driver software installed in the host support equipment during testing was Qualcomm
Incorporated, rev. 2.1.2.2.

The test utility software used during testing was Qualcomm Radio Control Toolkit (QRCT),
v3.0.54.0.
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5.5. WORST-CASE CONFIGURATION AND MODE

Radiated bandedge, harmonics, and spurious emissions from 1 GHz to 18 GHz were performed
with 50 ohm load, terminator method (cabinet). The EUT was set to transmit at the
Low/Middle/High channels with designed (target) output powers.

Radiated emission below 1GHz, above 18GHz, and power line conducted emission were also
performed with 50 ohm load, terminator method (cabinet). The EUT was set to transmit at the
channel with highest output power as worst-case scenario.

Conducted band edge, harmonics, and spurious below, above 1GHz in restricted band were
performed to comply with radiated limits.

Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20mode: MCSO

The fundamental of the EUT was investigated in three orthogonal orientations X, Y, & Z, it was

determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.
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5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCCID
Laptop HP Elitebook 8460p CNU1340PXF -
Laptop HP Elitebook 8460p CNU2020MMC -
AC Adapter HP PPO12L 2112645106 -
AC Adapter HP PPO12H F12941129022008 -
DC Power Supply AMETEK XT 15-4 1319A00221 -
DC Power Supply AMETEK XT 15-4 1319A02778 -
I/O CABLES
1/0 Cable List
Cable |Port # of identical |Connector |Cable Type |Cable Remarks
No ports Type Length (m)
1 AC Power 1 AC Unsheilded 1 AC Mains to AC/DC Adapter
2 DC Power 1 BARREL Sheilded 1.2 AC/DC Adapter to Laptop
3 MicroUSB 1 USB Unsheilded 1.5 Laptop to EUT
4 DC Power 1 BARREL [Unsheilded 0.3 DC Power to EUT
5 AC Power 1 AC Unsheilded 1 AC Mains to Power Supply
TEST SETUP

The EUT is connected to the host laptop via USB cable. Test software on the laptop exercised
the radio card.
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SETUP DIAGRAM FOR TESTS

[| AC/DC Adapter DC Power
Supply

1

AC MAINS
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model T No. Cal Date | Cal Due
Amplifier, 1- 18GHz Miteq AFS42 T1165 03/09/16 | 03/09/17
Amplifier, 1- 18GHz Miteq AFS42 T493 03/09/16 | 03/09/17
Amplifier, 1- 8GHz Miteq N9030A T1156 03/09/16 | 03/09/17
Amplifier, 1- 8GHz Amplical AMP1G7-10-27 (T1370 11/25/15 | 11/25/16
Amplifier, 10KHz to 1GHz, 32dB HP 8447D T15 08/26/16 | 08/26/17
Antenna, Broadband Hybrid 30MHz to 2000MHz [Sunol Science |JB1 T122 01/29/16 | 01/29/17
Antenna, Horn 1-18GHz ETS-Lindgren |3117 T346 02/22/16 | 02/22/17
Antenna, Horn 1-18GHz ETS-Lindgren (3117 T345 03/07/16 | 03/07/17
EMI Test Receiver 9Khz-7GHz R&S ESR7 T1436 12/08/15 | 12/08/16
LISN for Conducted Emissions Fischer 50/250-25-2|T1310 06/08/16 | 06/08/17
Loop Antenna, 10KHz-30MHz EMCO 6502 35 03/24/16 | 03/24/17
Power Cable, Line Conducted Emissions UL PG1 N/A 07/28/16 | 07/28/17
Power Meter, P-series single channel Keysight N1911A T1262 07/08/16 | 07/08/17
Power Sensor, P -series, Wideband Agilent N1921A T751 08/23/16 | 08/23/17
PSA Spectrum Analyzer 40GHz Agilent E4446A T146 07/13/16 | 07/13/17
Spectrum Analyzer, PXA, 3Hz to 44GHz Agilent N9030A T937 04/13/16 | 04/13/17
Spectrum Analyzer, PXA, 3Hz to 44GHz Keysight N9030A PRE0126777 | 12/21/15 | 12/21/16
Spectrum Analyzer, PXA, 3Hz to 44GHz Agilent N9030A T907 01/06/16 | 01/06/17

Test Software List

Description Manufacturer | Model Version

Radiated Software UL ULEMC Ver 9.5, Apr 26, 2016
Conducted Software UL UL EMC Ver 9.5, May 26, 2015
Antenna Port Software UL UL RF Ver 5.1.1, July 15, 2016
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7. MEASUREMENT METHOD

On Time and Duty Cycle: KDB 558074 D01 v03r05, Section 6.

6 dB Emission BW: KDB 558074 D01 v03r05, Section 8.1.

99% BW: ANSI C63.10-2013, Section 6.9.3.

Conducted Output Power: KDB 558074 D01 v03r05, Section 9.2.3.1 (Method AVGPM-G).

Power Spectral Density: KDB 558074 D01 v03r05, Section 10.3 (Method AVGPSD-1).

Unwanted emissions in restricted bands: KDB 558074 D01 v03r05, Section 12.0, 12.2.2, 12.2.7

Unwanted emissions in nhon-restricted bands: KDB 558074 D01 v03r05, Section 11.1, 11.2, and
11.3

AC Power Line Conducted Emissions: ANSI C63.10-2013, Section 6.2.
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8. SUMMARY TABLE

AIC [PEIR RS Test Description Test Limit Test Test
Section Section(s) P Condition Result
15.247 RSS-247 . .
(@)(2) 501 Occupied Bandwidth (6dB) >500KHz Pass
2.1051, Band Edge / Conducted
15.247 (d) | RS524755 | spurious Emission -30dBe Pass
RSS247 Conducted
15.247 544 TX conducted output power <30dBm Pass
15.247 R8582'2247 PSD <8dBm Pass
15.207 (a) | RSS-GEN 8.8 | AC Power Line conducted Section 10 Pass
emissions
15.205, Radiated
15.209 RSSSé/G7EN Radiated Spurious Emission < 54dBuV/m Pass
15.247(d) '
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9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 558074 Zero-Span Spectrum Analyzer Method.

ON TIME AND DUTY CYCLE RESULTS

Mode ON Time| Period | Duty Cycle Duty Duty Cycle 1/B
B X Cycle Correction Factor | Minimum VBW
(msec) [ (msec) | (linear) (%) (dB) (kHz)
2.4GHz Band
802.11b 1TX 8.235 8.430 0.977 97.69% 0.10 0.121
802.11g 1TX 1.365 1.565 0.872 87.22% 0.59 0.733
802.11n HT20 1TX 1.264 1.462 0.865 86.46% 0.63 0.791
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DUTY CYCLE PLOTS

SENSE-INT ALIGN ATD | 09:09:38PM ALIGNAUTO |01:55:4
| Avg Type: Log-Pwr TRAC Frequency | Avg Type: Log-Pwr Frequency
PHO: Fast —— 1719: FreeRun PHO: Fast —— 1rig: FreeRun
IFGain:Low Aten: 10 dB IFGain:High #Atten; 0 dB
AMKr3 ms Auta Tune AMKr3 1.565 ms Auto Tume
10 dBidiv Ref 0,00 dBm -0.05 dB 10 d2idiv  Ref 86.99 dBpV 0.17 dB
Log Log
CenterFreq v | O ‘ - . 1 | Center Freq)|
“_ 2 412000000 GHz >A< ! ¥ ! P 1 T 2.412000000 GHz|
% : | |
| StartFreq i 1 . | StartFreq|
2412000000 GHz T T T T T 2412000000 GHz,
StopFreq | | [ | stopFreq)
2412000000 GHz, 2412000000 GHz|
Center 2.412000000 GHz Span 0 Hz CF Step| Center 2.412000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 15.00 ms (1001 pts) 8,000000 MHz, Res BW 8 MHz #VBW 50 MHz Sweep 5.000 ms (1001 pts) 8.000000 MHz
JAuto Man| lAuto Man|
[ecluongreclscl x| ¥ [ FUNCTION ] FUNCTIONwIDTH] __ FUNCTON veus [ [aslwondreclscl k[ " [ FUNCTION ] FUNCTIONwIDIH] __ FUNCTION vALUE B
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Harkar 3 A 1.46200 ms Avg Type: Log-Par Marker
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»
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Log
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9.2. 802.11b MODE IN THE 2.4 GHz BAND

9.2.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 5.2.1

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth[Minimum Limit]
(MHz) (MHz) (MHz)
Low 2412 9.072 0.5
Mid 2437 9.600 0.5
High 2462 8.580 0.5
12 2467 9.570 0.5
13 2472 8.606 0.5
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6 dB BANDWIDTH

LOW CHANNEL_2412MHz

MID CHANNEL_2437MHz

# Agilent 12:11:56 Fug 36, 2016 L Measure # Agilent 11:28:55 Rug 38, 2016 L Measure
APw5.1.1(871516),48582, Conducted A a Mkrl 9.872 MHz APw5.1.1¢8715162,46382, Conducted A a Mkrl 9.688 MHz
Ref 28 dBm #Atten 38 dB 8.359 dB Meas Off Ret 28 dBm #Atren 38 dB -0.833 dB Meas Off
#Peak #Peak
Log EEEEEEEEEEEE Log
16 iR 1 18 1 L
ey o [ Channel Power| ey o o Channel Power
Offst Offst
115 115
dB Occupied BH dB Occupied BH
Dl i
i i
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
FTun CCDF FTun CCDF
Shp Swp
Center 2.412 008 GHz Span 14 WAz 1“‘0’{3 Center 2.437 B0 GHz Span 15 1z 1"‘0’{‘2’
#Res BH 188 kHz #BH 300 kHz Sweep 1.4 ms (1081 pts) #Res BH 188 kHz #UBH 308 kHz  Sweep 1467 ms (1881 pts)
| |
HIGH CHANNEL _2462MHz CHANNEL 12_ 2467MHz
Agilent 11:44:21 Aug 38, 2016 L Measure ¥ Agilent 11:49:58 Pug 38, 2016 L Measure
AP5.1.11871516),48862, Conducted A a Mkrl 25308 MHz APv5.1.10871516),48862, Conducted A a Mkrl 9.570 MHz
Ref 20 dBm #Atten 30 dB 0495 dB Meas Off Ref 26 dBm #Atten 30 dB -0.139 dB Meas Off
#Peak #Peak
Log e Log
l@ iR 1 1@ iR { 1
4B/ & Channel Power 4B/ o ¢ Channel Power
Offst Offst
11.5 11.5
dB Occupied BW dB Occupied BW
] 1]
43 39
dBm dB
ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
Ul 82 Multi Carrier, Ul 52 Multi Carrier,
53 FS Power 33 F3 Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun e CCDF
Swp Swp
Center 2.452 008 GHz Span 13 MHz 1”‘0’{3 Center 2.467 698 GHz Span 15 MHz 1”‘0’{3
#Res BH 166 kHz #BH 3006 kHz  Sweep 1.267 ms (1861 pts) #Res BH 160 kHz #UBH 306 kHz  Sweep 1.467 ms (1001 pts)
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

CHANNEL 13_ 2472MHz

- Agilent 11:58:45 Aug 36, 2016 L Measure
APw5.1.1(871516),48582, Conducted A a Mkrl 8.686 MHz

Ref 28 dBm #Atten 30 dB 0.223 dB Meas Off
#Peak

D

Log I
ﬁg/ A 2 Channel Power
Offst

11.5

dB Occupied BW
0l

36

dBm

WPivg ‘ ACP
168

vl 52 Multi Carrier
53 HFS Power

£C: Power Stat
FTun CCDF
Swp
Center 2.472 008 GHz Span 13 Mz ‘ 1”‘0’{3
#Res BH 100 kHz WUBH 300 kHz  Sweep 1.267 ms (1801 pts)

|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.2.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

Channel|Frequency| 99% BW
Chain 0
(MHz) (MHz)
Low 2412 14.5972
Mid 2437 14.7682
High 2462 14.1633
12 2467 14.4392
13 2472 14.0847
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

99% BANDWIDTH

LOW CHANNEL_2412MHz MID CHANNEL _2437MHz
4 Agilent 10:49:44 Sep 2, 2016 L Measure # Agilent 10:54:48 Sep 2, 2016 L | Measure
| |
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2.437 GHz Trig Free Meas Off
Ocrupied Bandwidth |Averages: 106 | | Ocrupied Bandwidth |Rverages: 106 | |
| Channel Power| | | Channel Power,
AP5.1.11071516),49862, Conducted A APv5.1.100871516),48802, Conducted A
Ref 28 dBm #Htten 30 dB Ref 28 dBm #Htten 30 dB
#3amp I I [ I Occupied BW #5amp ! I I Occupied BH
Log s L { it | Log PRI
18 F ST ol 1@ 0 WiLlhal &
4B/ - 77—)..___ 1 §7 T 4B/ ﬂ’—s il
offse [ Al Offst [_AmHlii ACP
11.5 11.5 Rt
dB f dB . .
} | Hultl Carrier Multi Carrier
Center 2,412 B0 GHz Span 40 MHz POWer| | |enter 2.437 B0 Gz Span 40 MHz Power
#Res BH 200 kHz #YBM 620 kHz  Sweep 3.867 ms (1081 pts) #Res BH 208 kHz #UBH 620 kHz  Sweep 3.067 ms (1881 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BN % Pur 99,00 ¥ CCDF Occupied Bandwidth Occ BH % Pur 99,00 7 CCDF
14.5972 MH=z X dB -26.90 dB 14.7682 MH=z ®x dB -26.00 dB
Transmit Freq Error  -112.224 kHz 1”0[!-3 Transmit Freq Error —47.652 kHz 1|"'|0fr§
% dB Bandwidth 18.181 MHz* 0 % dB Bandwidth 18.338 MHz* 0
| |
HIGH CHANNEL _2462MHz CHANNEL 12_ 2467MHz
Agilent 10:55:45 Sep 2, 2016 L Measure 5 Agilent 11:32:46 Sep 2, 2016 RL Freg/Channel
| I |
Ch Freq  2.462 GHz Trig Free Meas Off Ch Freq  2.467 GHz Trig Free} 25;"&%%%";@
Oecupied Bandwidth [Averages: 168 | | Decupied Bandwidth [Auerages: 168 |
| Channel Power | | 244%%%5%%‘;
APv5.1.1(0715162,48382, Conducted A APv5.1.1¢8715162,48302, Conducted A :
Ref 28 dBm #Atten 38 dB Ret 28 dBm #Atren 38 dB Stop Freq
#5am i #5am|
Log " o ! i Jl LT 1 & Occupied BH Log ¥ ’ ll 4 ll I 2.43700688 GHz|
16 5 LY.L A, < 18 5 il WL {11, <
B/ T T dB/ T L W Y CF Step
Offst [ i, ili1Ld ACP Offst [ ik il e, ||| 4-00000008 MHz
115 il 115 [T¥] i {|[Rute Man)
dB — dB |
|| Multi Carrier I Freq Offset
Center 2.462 00 GHz Span 48 MHz Power| | |coneer 2,467 60 GAz Span 40 Mz || 0-00000000 Hz
#Res BH 260 kHz #JBH 626 kHz  Sweep 3.067 ms (1061 pts) #Res BH 260 kHz #UBH 626 kHz  Sweep 3.067 ms (1001 pts)
= = Power Stat - - Signal Track|
Occupied Bandwidth Occ BN % Pur 99,60 7 CCDF Occupied Bandwidth Occ BH % Pur  99.00 7 fon 0f]
141633 MHz X dB 250048 14.4392 MHz X dB 2500 68
Transmit Freq Error  -36.861 kHz 1H0Frg Transmit Freq Error  -52.783 kHz
% dB BandwWidth 17.670 MHz% 0 % dB Bandwidth 18.415 MHzx
|
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 13_ 2472MHz

Oceupied Bandwidth

|Auerages: 160 | |

- Agilent 11:34:27 Sep 2, 2016 RL Freq/Channel
[
Ch Freq 2.4/2 GHz Trig Froc || CENter Freq

247200008 GHz

APw5.1.1(871516),48582, Conducted A

StartFreq
245200808 GHz

Ref 28 dBm #Atten 30 dB
#Samp T T T StopFreq
Log Wt [y ] 2.49200808 GHz
10 Sl &
B/ = g < CF Step
Offst NP L 4.00000808 MHz
115 T — Ty [l|Auts Man
dB i i

I I | Freq Offset
Center 2,472 B8 GHz Span 40 Mz || ?-00000000 Hz
#Res BH 208 kHz #UBH 628 kHz  Sweep 3.867 ms (1861 pts)

- - ; \, Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 7 [llon Off|
14.8847 MHz % dB -2600 d5
Transmit Freq Error  -566.483 Hz
% dB Bandwidth 17.647 MHz*
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

LIMITS

9.2.3. AVERAGE POWER

None; for reporting purposes only.

RESULTS

ID: 40802 Date: |08/18/16

Channel | Frequency| Power

(MHz) (dBm)

Low 2412 16.94

2 2417 17.54

3 2422 18.04

Mid 2437 18.08

8 2447 18.54

9 2452 17.49

10 2457 17.65

High 2462 17.51

12 2467 15.67

13 2472 12.75

Page 23 of 135

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM NO: CCSUP4701J
FAX: (510) 661-0888



REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.2.4. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-2475.4.4

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output, therefore the directional gain is equal to the antenna gain.

RESULTS

ID: 40802 Date: |08/18/16

Channel | Frequency Power Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 2412 16.94 30 -13.06
2 2417 17.54 30 -12.46
3 2422 18.04 30 -11.96
Mid 2437 18.08 30 -11.92
8 2447 18.54 30 -11.46
9 2452 17.49 30 -12.51
10 2457 17.65 30 -12.35
High 2462 17.51 30 -12.49
12 2467 15.67 30 -14.33
13 2472 12.75 30 -17.25

Note: the power readings above are measured with gated method, and the measurement was
taken only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.2.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-2475.2.2

RESULTS

| Duty cycle cF (@B)| 0.10 [included in Calculations of Corr'd PSD
PSD Results

Channel | Frequency | Chain O [ Total Limit | Margin
Meas Corr'd

(MHz) (dBm) PSD
@Bm) |(dBm)| (dB)

Low 2412 -3.432 -3.332 8.0 -11.332
Mid 2437 -3.992 -3.892 8.0 -11.892
High 2462 -3.316 -3.216 8.0 -11.216
12 2467 -3.539 -3.439 8.0 -11.439
13 2472 -3.706 -3.606 8.0 -11.606
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

PDS, Chain 0

LOW CHANNEL_2412MHz

MID CHANNEL_2437MHz

- Agilent 11:25:55 Aug 36, 2016 L Measure # Agilent 11:30:43 Aug 38, 2016 L Measure
APw5.1.1(871516),48582, Conducted A Mkrl 2.412 682 GHz] APw5.1.1¢8715162,46382, Conducted A Mkrl 2.436 288 GHz
Ref 38 dBm #Atten 48 dB —3.432 dBm Meas Off Ret 38 dBm #Atren 48 dB -3.992 dBm Meas Off
#fvg #Avy
Log SRR Log
Lo Channel Power| 1o Channel Power
dB/ dB/
Offst Offst
s . 115 .
dB ) Occupied BH dB ) Occupied BH
Dl . ] ol L
i i
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
FTun CCDF FTun CCDF
Shp Swp
Center 2.412 008 GHz Span 14 WAz 1“‘0’{3 Center 2.437 B0 GHz Span 15 1z 1"‘0’{‘2’
#Res BH 38 kHz #BW 91 kHz Sweep 47 ms (1001 pts) #Res BH 38 kHz #UBHW 91 kHz  Sweep 50.33 ms (1081 pts)
| |
HIGH CHANNEL _2462MHz CHANNEL 12_ 2467MHz
Agilent 11:46:83 Rug 38, 2616 L Measure ¥ Agilent 11:53:48 Pug 36, 2016 L Measure
AP5.1.11871516),48862, Conducted A Mkrl 2.461 298 GHz APv5.1.10871516),48862, Conducted A Mkrl 2.466 265 GHz
Ref 30 dBm #Atten 40 dB -3.316 dBm Meas Off Ref 38 dBm #Atten 40 dB -3.539 dBm Meas Off
#Hvy #Hvy
Log N Log
Lo Channel Power Lo Channel Power
dB/ dB/
Offst Offst
115 . 115 X
dB [ Occupied BW dB o Occupied BW
1] - o]
2.0 2.0
dBm dB
— ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
vl s2 Multi Carrier vz Multi Carrier
53 FS Power 33 F3 Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun CCDF FTun CCDF
Swp Swp
Center 2.452 008 GHz Span 13 MHz 1”‘0’{3 Center 2.467 698 GHz Span 15 MHz 1”‘0’{3
#Res BH 36 kHz #BH 91 kHz  Sweep 4367 ms (1061 pts) #Res BH 30 kHz #UBH 91 kHz  Sweep 50.33 ms (1061 prs)
| |
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

CHANNEL 13 2472MHz
% Agilent 12:08:48 Aug 36, 2016 L Measure
APY5.1.1(8715162,48802, Conducted A Mkrl 2472 G239 GHz
Ref 30 dBm #tten 48 dB -3.786 dBm Meas Off
#ug
Log
10 Channel Power
dB/
Offst
115 )
dB o Occupied BH
o] -
it
m
ACP
#PAvg ‘
168
WL 52 Multi Carrier
33 FS Power
AR
f%)n Power Stat
CCDF
Swp
Center 2.472 080 GHz Span 13 Mz ‘ 1“‘0’{‘;
#Res BH 30 kHz #YBH 31 kHz  Sweep 4367 ms (1861 prsd
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.2.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH OUT OF BAND, MID CHANNEL _2437MHz

# Agilent 89:36:41 Sep 7, 2016 L Peak Search 3 Agilent 89:38:39 Sep 7, 2916 L Freq/Channel

APY5.2(0901167,40802, Conducted A Mkrl 2.437 42 GHz APYS.20699116),40802, Conducted A Mrd 4875 GRe|[™ r

Ref 20 dBm #ftten 30 dB 9.96 dBm Next Peak Ref 20 dBm #fitten 20 dB -43.261 dBm enter Freq

Poak | YPack T 13.0150000 GHz

Log ti) Log

18 : 18 Start Freq

iy NextPkRight] | |5, 30.0080600 M2

Offst OFfst

115 115 Stop Freq

dB dB

o NextPkleft) | | g 26.0000000 GHz

—20.0 —20.0 &

dBm ) dBm ", R g CF Step

iy Min Search| | [0 bl et T “ 2.59700000 Gz
[ | | \ | | | | Auto Man

Ml 52 Start 38 MHz Stop 26.868 GHZ Freq Offset

3 Fe ||| Pk-PK Search #Res BH 180 kHz #UBH 300 kHz  Sneep 2.482 s (3192 nts) 0.@@%%%@ i

AR Marker Trace Type X Axic Amplitude

£ : EB F?ii G o 4320 o Signal Track

FTun Mkr 3 CF] 3 1) Freq 7.311 GHz -58.48 dBm 0 9 0Ff

SWD 4 1y Freg 4.875 GHz -43.28 dBm n =

Center 2.437 B0 Bz Span 60 Mz 1”‘0’{ S

#Res BH 1080 kHz #/BH 300 kHz Sweep 5.8 ms (1061 pts)
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

BANDEDGE & OUT-OF-BAND EMISSIONS

BANDEDGE, LOW CHANNEL_2412MHz OUT OF BAND, LOW CHANNEL_2412MHz

4 Agilent 09:40:18 Sep 7, 2016 L Freq/Channel # Agilent 09:42:56 Sep 7, 2016 L Freq/Channel

APv5.2(0961 16), 40862, Conducted A Mkre 2.400 08 GHz APvS.2(098116),40802, Conducted A Mkrd 452 MHz

Ref 20 dBm shitten 30 dB 33.92 dam || , CENter Fredl | lp ¢ oy gy Whitten 28 dB _52.526 dbm || Lenter Freq

Posk 240000000 GHz| | [ipea - 13.6150008 GHz

Log Log

18 StartFreq 10 StartFreq

dB/ . 237000060 GHz| | [dB/ 300000008 Mz

Offst s | OFfst

ié‘S Stop Freq 5%5 Y Stop Freq

o 243000008 Ghz| | [ | . 260000808 GHz

43

o CF step| | [0 TS ROV 77 O TN T CF Step
5.00000080 MHz , | f \ | | | | 2.59700008 GHz

e ) i S I B g Ven

Center 2,406 3 GHz Span 68 MHz Start 30 MHz Stop 26,008 GHZ

#Res BH 100 kHz WEH 300 k2 Sween 5.8 ms (1001 pis) | g@r@e@%gggsﬁ; 4Res BH 180 kHz #UBN 300 kHz  Swee 2482 5 (8192 is) | g@r@eg%g@f@fsﬁz

Marker Trace Type K Axis Amplitude ) Marker Trace Type # Axis fAmplitude i
1 1) Freq 2.397 42 GHz -28.82 dBm 1 1y Freg 2.412 GHz 8.68 dBm
2 1) Fi 2.488 88 GH -33.92 db H 2 1y Fi 4.824 GH -36.28 db i
e : ' i Slgnal Tragko 3 (] F:Ea 7.236 GHE -BA.BA dBﬂ a SIQHaI Tragfkf

n = 4 (&) Freg 452 MHz -52.83 dBm n =

[Copyright 2000-2010 Agllent Technologies ]

BANDEDGE, HIGH CHANNEL_2462MHz OUT OF BAND, HIGH CHANNEL _2462MHz

i Agilent 89:47:07 Sen 7, 2016 L Freq/Channel % Agilent 89:49:47 Sep 7, 2016 L Freg/Channel

AP5.2(A%6116),48862, Conducted A Mkr2 2.485 96 GHz Center Freq AP5.2(698116),48862, Conducted A Mkrd  4.925 GHz Center Freq

E:gkm dBm | Tﬂtten 30 dB —-43.71 dBm 5 15350000 Che 53;2;5 dBm . #Atten 20 dB -36.992 dBm 138156000 GHa

Log T Log

18 Start Freq 1@ StartFreq

dB/ 245350809 GHz| dB/ 300000009 MHZ

Offst Offst

éé’s Stop Freq ééS 3 StopFreq

0y (2, 251350666 GHz| D S 26.0008688 GHz|

o cFstep| | |20 BBV NP R SOOY S CF Step
6.60000009 HHz e s et et s R 2.59700000 GHz

i Bup Vel | [P T g Ve

Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHZ

#Res BH 108 kHz WBA 380 kHz  Sween 5.8 ms (1081 prs) || gg@e@%gggsﬁ; #Res BH 108 kHz #UBH 300 kHz  Swoep 2.482 5 (8192 pts) || gg@e@%g@fgsﬁ;

Marker Trace Type ¥ Axis Anplitude ) Marker Trace Type ¥ Axiz Amplitude i
1 ) Frag 2,483 56 BHz —45.15 dEn 1 1) Frag 2,462 GHz 8.35 din
2 I¢H) F 2,485 96 GH -43.71 dB ; 2 IEH) F 4.924 GH -36.98 dB ;
e : " Slgnal Track 3 1 F:zi 7.386 GHi -51.63 dBﬂ Slgnal Track

On 0ff 4 1y Freq 4.925 GHz -36.98 dbn On Ot
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
BANDEDGE, CHANNEL 12_ 2467MHz OUT OF BAND, CHANNEL 12_ 2467MHz

# Agilent 89:51:13 Sep 7, 2016 L Freg/Channel Agilent 99:52:57 Sep 7, 2016 L Freg/Channel

AP5.2(A%6116),48862, Conducted A Mkre 2.483 92 GHz Center Freq AP5.2(698116),48862, Conducted A Center Freq

E:gkzna dBm Tﬂtten |3@ Jsl=3 —-28.83 dBm 5 15350000 Che 5€£a2k1.5 dBmi. #Atten 20 dB 138156000 GHa

Lag T Loy

18 StartFreq 18 StartFreq

dB/ 245350809 GHz| dB/ 300000009 MHZ

Offst i DFfst

éé’s @ Stop Freq ééS StopFreq

0y 251350666 GHz| ol " 26.0008688 GHz|

e CF step| | |20° (I » CF Step
6.60000009 HHz e maciit st ey A e e 2.59700000 GHz

i Bup Vel | | T T T T ] g Ve

Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHz

#Res BH 108 kHz W/BH 306 kHz  Sweep 5.8 ms (1601 pts) @_gg@e@%gggsﬁ; #Res BH 108 kHz AUBM 300 kHz  Sweep 2482 5 (8192 pts) ﬁ.gg@e@%g@fgsﬁ;

Marker Trace Type ¥ Axis Anplitude Marker Trace Type ¥ Axiz Amplitude
1 ) Frag 2.483 5@ GHz -34.95 dBn 1 Ieh] Freq 2,467 GHz 9.58 dBn
2 a Freq 2.483 92 GHz -28.83 dBn Signal Track g EB E:ES ?33‘11 gni -gggg :gg Signal Track

On Off] . T In 0ff]

[Copyright 2000-2010 Agilent Technologies ]

BANDEDGE, CHANNEL 13 2472MHz OUT OF BAND, CHANNEL 13_ 2472MHz
s Agilent 83:54:25 Sep 7, 2016 L Freq/Channel W% Agilent 09:56:24 Sep 7, 2016 L Freq/Channel
APw5.2(098116),48802, Conducted A Mkre 2.484 94 GHz Center Freq AP5.2(698116),48882, Conducted A Center Freq
Ref 28 dBm #Htten 30 dB —-22.64 dBm 5 453350000 Gl Ref 26 dBm #Htten 20 dB 130150000 Gha
Peak | #Peak EX
Log Log
18 Start Freq 18 Start Freq
dB/ 24535086868 GHz| dB/ 30.0008688 MHz|
Offst 2 Offst
éé‘g Stop Freq 5%5 3 Stop Freq
0 2.51350000 GHz| ol < 260000000 GHz|
O
o cF step| | [550° N R S i —— CF Step)
£.60000006 HHz e i st i it R R 2.59700608 GHz
e TCHMMN) B e S S S N g Wer
Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26.668 GHz
#Res BH 108 kHz WEH 300 kHz  Sween 5.8 ms (1001 pes) | gg@eg%gggsﬁ; 4Res BH 108 kHz #UBM 300 kHz  Sweep 2482 5 (3192 pts) | gg@eg%g@fgsﬁ;
Marker Trace Type K Axis Amplitude ) Marker Trace Type X Axic Amplitude i
1 1) Freq 2.483 5B GHz -38.78 dBm 1 1y Freg 2.472 GHz 8.52 dBm
2 a F 2,424 94 GH -22.64 dB i 2 Ieh] F 4.944 GH -35.08 dB ;
e : ' UHS|gnaI Tra[‘]’# 3 e Froa 72416 6Ho 55,70 den UnS|gnaI Tragfl:
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE PLOTS

9.2.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN
RESTRICTED BANDS

LOW CHANNEL, PEAK (2412MHZ)
- Agilent 15:57:33 Sep 6, 2016

Peak Search

LOW CHANNEL, AVERAGE (2412MHZ)
2 Agilent 15:59:09 Sep 6, 2016

Freq/Channel

APw5.2(096116),48302, Conducted A

Mkrl 2.389 84 GHz

APw5.2(698116),48382, Conducted A

Mkrl 2.389 843 88 GHz

Center Freq

Ref 215 B shitten 26 dB 37,87 dBn Next Peak 533921'5 dBn WAtten 26 dB ~44.277 den ||, Conter Fred
Log Log
16 . 18 Start Freq
ey Next PkRight{ | 4z, 2.33953508 GHz
Offst OFfst
1.5 11.5 StopFreq
dB dB
Next Pk Left 2.38984500 GHz
! CF Step
Min Search| 1.6088RG80 kHz
#PRvg 1 #PRvg Auto Man
4 100 . —
Y1 52 _ HL S2 Freq Offset
53 FC Pk-Pk Search| | |53 5 0.80900000 Hz
AR ARl
£0f): £
FTun Mkr 3 CF| | [FTun , ignal Track
Snip Swp n Utk

Start 2.310 99 GHz

#Res BH 1 MHz

#VBH 3 MHz

Stop 2,390 8@ GHz
#Sweep 15 ms (1901 pts)

Center 2.389 848 89 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 18 kHz
#Sweep 15 ms (1001 pts)

More
1af2
|

HIGH CHANNEL, PEAK (2462|\/|HZ)
W Agilent 12:55:18 Sep 6, 20168

Freq/Channel

HIGH CHANNEL, AVERAGE (2462MHZ)
3 Agilent 13:08:06 Sep B, 2016

Freq/Channel

APw5.2(090116),40802, Conducted A

Mkrl 2.486 866 @ GHz

Center Freq

AP5.2(099116),40802, Conducted A

Mkrl 2.436 656 0 GHz

Center Freq

Eggailﬁ dBm #Htten 26 dB -36.82 dBm 5 49175000 e 5’35921.5 dBm #Htten 26 dB -42.482 dBm 5 J3BSBRAN Clx
Log R Log

18 Start Freq 18 Start Freq

dB/ 248350808 GHz| dB/ 2.486616088 GHz
Offst Offst

ﬁé‘S Stop Freq éé.S Stop Freq

250060006 GHz 2.48711608 GHz|

CF Step CF Step

65880088 MHz 50.0000000 kHz

Ay 5 utn WALE] Auto Man

N 190 1
ML 52 Freq Offset L Freq Dffset
53 F§ 060000008 Hz 83 F§ 060000000 Hz
AR AR

£t £t

F'T'u)ﬂ Signal Track F%J:] Signal Track

Swp On i Swp On i

Start 2.483 500 @ GHz

#Res BH 1 MHz

#YBH 3 MHz

Stop 2.508 @08 @ GHz
#5neep 16 ms (1061 pts)

Center 2.486 866 @ GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 566 kHz
#Sweep 15 ms (1OA1 prs)

yil
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 12, PEAK (2467MHz)
RL

CHANNEL 12, AVERAGE (2467MHz

# Agilent 15:14:18 Sep 6, 2016 Freq/Channel Agilent 16:17:39 Sep 6, 2016 RL Freg/Channel
AP5.2(A%6116),48862, Conducted A Mkrl 2.483 549 5 GHz AP5.2(698116),48862, Conducted A Mkrl 2.483 GGG 38 GHz
Ref 215 dBn  #Atten 26 43 24.65 dm || CoMter Fredl | fp.r51 5 g wArten 26 dB “43.894 den || CeNter Freq
wPeak 2.49175000 642| | [4fug 2.48354950 GHz
Log EEEEEE Log
18 Start Freq 1@ StartFreq
dB/ 248350008 GHz| dB/ 2.48354450 GHz|
Offst Offst
éé’s Stop Freq ééS StopFreq
250000666 GHz| 2.48355458 GHz|
CF Step CF Step
1.65000600 MHZ 1.00000060 kHz)
#PAvy Auto Man| Izgvg Auto Man
Ul 52 Freq Offset HL 52 Freq Dffset
33 FC 0.08006066 Hz 53 k3 0.00000060 Hz
AR AR
Ect: Signal Track Ech: Signal Track
FTun 0 0t FTun 0 Ot
Snp n = Swp n =
Start 2.483 568 8 GHz Stop 2.508 888 @ GHz Center 2.483 549 58 GHz Span 18 kHz
#Res BH 1 MHz #BH 3 MHz #3neep 15 ms (1061 pts) #Res BH 1 MHz #BH 3 MHz #Sweep 15 ms (1OA1 prs)
|

CHANNEL 13, PEAK (2472MHz)
RL

CHANNEL 13, AVERAGE (2472MHz

s Agilent 16:03:06 Sep 6, 2016 Freq/Channel Agilent 15:08:20 Sep B, 2816 RL Freq/Channel
APS.2(098116),40862, Conducted A Mkrl 2.485 925 5 GHz Center Freq APS.2(699116),40882, Conducted A Mkrl 2.485 929 80 GHz Center Freq
Eggailj dBm #Atten 26 dB -19.31 dBm 5 49175000 Gl 53&921.5 dBm #Atten 26 dB -42.831 dBm 5 48595550 Gha
Log R Log
18 Start Freq 18 Start Freq
dB/ 2433508868 GHz| dB/ 2.485326858 GHz|
Offst Offst
éé‘g Stop Freq 5%5 Stop Freq
1 2.50000000 GHz 2.48593050 GHz|
Pe
CF Step CF Step
1.65000888 MHz 1.068008390 kHz)
#PRyg Auta Man #PRvg Auta Man
1980 1
L se Freq Offset| | [Hl 52 & Freq Dffset
53 FC 000000000 Hz §3 ¥ 000000000 Hz
AA AR
£0F): \ £0f): .
F%u)ﬂ Signal Track| F§u>;1 Signal Track|
Swp On Ui Swp On OtH
Start 2.483 500 B GHz Stop 2.500 906 @ GHz Center 2.485 925 5@ GHz Span 18 kHz
#Res BH 1 MHz #BH 3 MHz #5neep 15 ms (1001 pts) #Res BH 1 MHz #BH 3 MHz #Sweep 15 ms (1001 pts)
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE DATA

Date:

Test Engineer:
Client:

Project Number:
Configuration:
Mode of operation:

9/2/2016
40802_TP
QUALCOMM
16U23207

EUT With Support Equipments

BE_DTS-WLAN_B mode

Note: if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Frequency Meter PK AG PKEIRP | PKE-field | PKE-field | Software | AVG Power
(MHz) Reading Chain0 (dBm) Limit Margin Setting |Meter Reading
Chain 0 (dBm) (dBi) (dBm) (dB) Chain0 | Chain 0(dBm)
CH1, 2412MHz
2389.84 |  -37.07 0 | 3707 | 212 | -1587 | 1400 | 1829
CH11, 2462MHz
2486.866 |  -36.02 0 | 3602 | -212 | -1482 | 1400 | 1829
CH12, 2467MHz
2483.5495 |  -24.05 0 | 2405 | 212 | -28 | 1400 | 1830
CH13, 2472MHz
2485.9255 |  -19.31 0o | -1931 | 212 | 18 | 1400 | 1819
Frequency | Meter AVG AG AVG EIRP| AVG E-field | AVG E-field | Software | AVG Power
(MHz) Reading Chain 0 (dBm) Limit Margin Setting |Meter Reading
Chain 0 (dBm) (dBi) (dBm) (dB) Chain0 | Chain 0 (dBm)
CH1, 2412MHz
2389.84 |  -44.277 0 | -4a28 | 412 | 308 | 1400 | 1829
CH11, 2462MHz
2486.866 |  -42.482 0 | -4248 | a2 | 128 | 1400 | 1829
CH12, 2467MHz
2483.5495 | -43.894 0 | 438 | -412 | 269 | 1000 | 1567
CH13, 2472MHz
2485.9255 | -42.831 0 | 428 | 42 | 163 | 800 | 1371
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HARMONICS AND SPURIOUS

LOW CHANNEL, PEAK (2412MHz)

LOW CHANNEL, AVERAGE (2412MHz)

# Agilent 15:33:24 Aug 30, 2016 RL Freq/Channel A Agilent 12:5%:58 Aug 31, 2016 RL Freq/Channel
AP5.1.11871516),48862, Conducted A Mkrd  9.448 GHz) ¢ F APv5.1.11871516),48862, Conducted A Mkrl 4.823 815 GHz c F
Ref 21.5 dBm #fitten 20 dB —45.83 dBnm enter Freq) | fp.t 51 5 4y #fitten 20 dB -41.434 dBm enter Freq
13.7500666 GHz| 482500008 GHz
#Peak [ o #Hvy
Log [ Log |
18 StartFreq 1a Start Freq
dB/ 1.00000000 GHz| dB/ 4.82250000 GHz
Offst Offst
LL5 Stop Freq L5 StopFreq
dB & dB
z 4 26.5000686 GHz| 4,52750800 GHz
[ CF Step CF Step
2550000008 GHz| 566.006000 kHz
PRy Auto Man| Izg"'g Auto Man
1
Start 1.008 GHz Stop 26.508 GHz Ml 52 <
#Res BH 1 MHz #UBH 3 MHz  Sween 63.8 ms (1081 pts) || g@r@e@%gggsﬁg 53 Fs gggg@%ggf@fsﬁ:
Marker Trace Type K Axis Anplitude ) AA i
1 13 Frag 2.482 GHz 13.24 dBn £
2 1 F 4.825 GH -34.57 dB i - i
3 1) FIEE 7293 BHo 4955 o 0 Signal Tra[t]:fl% FTun Signal Track
4 ) Freq 5,448 GHz —45.83 dEn n o Sip On Off]
Center 4.825 660 GHz Span 5 MHz |
#Res BH 1 MHz #BH 3 MHz #5neep 5 oms (1001 pts)

CHANNEL 2, PEAK (2417MHz)
L

CHANNEL 2, AVERAGE (2417MHz)
RL

s Agilent 12:08:30 3ep 14, 2016 R Marker - Agilent 16:09:16 Sep 1, 2016 Sweep
APVG.2(898116),90502, Conducted A M3 72a8 Bl APYS.1.1(071516),40802, Conducted A Mkl 4533 9L GRZ|[ Sweep Time
Ref 1.5 dBm #Aitten 20 dB ~44.24 dBm || elect Marker| | fp.t 192 dgm #Atten 18 dB -41.218 dBm 1,008 ns
#Peak [ o #fvg Auto Man|
log [ Log
18 Marker Trace 10 Sweep|
dB/ Auto 1 2 3 dB/ Single Cont]
Offst Offst
11.5 11.5 Auto Swee
B 2 - lBeadout’ 4B Timg
2 requency Morm Ay
Marker Table 1 Gate|
#FAvg Un Otf #PAvg 3 On Off
100 L
Start 1.066 GHz Stop 26.500 GHz Wl 52 |
#Res BH 1 MHz #UBH 3 MHz Sweep 63.5 ms (1861 pts) || Marker All Off $3 Fsl Gate Setup»
Marker Trace Type K Axis Amplitude AR
1 1) Freq 2.417 GH=z 13.38 dBm £0h:
2 a Freq 4,825 GHz -36.54 dBn : Points
3 a Freq 7.248 GHz -44.24 dBn FTun 1001
Swp
Norel | |cencer 223 00 omz Span 10 FHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8

/16

IC: 2723A-SWOCT

CHANNEL 3, PEAK (2422MHz)
L

CHANNEL 3, AVERAGE (2422MHz)
RL

Center 4.344 88 GHz

Span 18 MHz

# Agilent 12:02:34 Sep 14, 2016 R Freq/Channel % Agilent 15:33:22 Sep 1, 2016 Freq/Channel
AP5.2(A%6116),48862, Conducted A Mkr3 7.273 GHz Center Freq APv5.1.10871516),48862, Conducted A Mkrl 4.843 91 GHz Center Freq
Eggailﬁ d(l)%m #Atten 20 dB -43.24 dBm 137500000 Ghe 53&911.5 dBmn #Atten 18 dB -41.553 dBm 1.54400000 GHa
Lag E Loy
18 Start Freq 1@ StartFreq
dB/ 1.00000608 GHz| dB/ 483900000 GHz
Dffst Offst
LL5 Stop Freq LLS StopFreq
dB : |, d8
= 26.5000686 GHz| 4.34900688 GHz|
T CF Step) CF Step)
2.55000000 GHz 5 100000000 MHz
#PAvy Auto Man| Izgvg Auto Man
Start 1.088 GHz Stop 26,500 GHz ML &2
#Res BH 1 MHz WBA 3 Mz Sweep 63.8 ms (1061 prs) || gg@e@%gggsﬁ; 53 Fsl_ | o gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude ) AA i
Cod o ihe £
re . z —4i.; m i : i
3 1) Freﬂ 7.273 GHz -43.24 dEn Signal Track FTun Signal Track
On Off] Swp On Off

——————

#Res BH 1 MHz

#BH 3 MHz Sweep 1 oms (1001 prs)

CHANNEL 6, PEAK (2437MHz)
Agilent 17:01:23 fug 30, 2016 L

R

Freq/Channel

APv3.1.10671516),

49862, Conducted A

Mkrd  9.440 GHz

_ Center Freq
Elgéailj dBm #Atten 28 dB 45.22 dBm 137500000 Glx
¢
Log T
18 Start Freq
dB/ 1.00006688 GHz|
Offst
ﬁé‘S StopFreg
(2, g 4 265000000 GHz|
<
1 Bl CF Step
2.55000880 GHz|
#PAvy Auto Man
Start 1.006 GHz Stop 26.560 GHz
#Res BH 1 MHz WUBH 3 MHz  Sweep 63.8 ms (1801 pts) @gg@e@%g@f@fsﬁ
Marker Trace Tvpe ¥ Rxis Amplitude i
1 1> Freq 2,437 BHz 12,83 dBn
2 (1 F 4.876 GH -42.44 ¢B) i
3 1 FEE 7.298 EH; -43.61 dBE Slgnal Track
4 1 Frag 9.448 GHz -45.22 dBm Un U_ff

Intentionally leave blank

Page 36 of 135

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP470
FAX: (510) 661-08

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

1J
88




REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 8, PEAK (2447MHz) CHANNEL 8, AVERAGE (2447MHz)
# Agilent 14:13:16 Sep 1, 2016 RL Freq/Channel Agilent 14:59:12 Sep 1, 2016 RL Freg/Channel
APWE.1.106715160,48382, Conducted A Mkrd  9.466 GHz Center Freq APwE.1.10671516),46382, Conducted A Mkrl 4.893 83 GHz Center Freq
Eggaiﬁﬁ cLBm #Atten 20 dB —-44.35 dBm 137500000 Ghe 53&911.5 dBmn #Atten 18 dB -41.455 dBm 1.59400000 GHa
Log E Lag
18 Start Freq 1@ StartFreq
dB/ 1.00000608 GHz| dB/ 4.53900000 GHz
Dffst Offst
LL5 3 Stop Freq LLS StopFreq
dB dB
< (5; :‘) 26.5000686 GHz| 4.39900688 GHz|
ot S e CF Step) CF Step)
2.55000000 GHz é 100000000 MHz
#PAvy Auto Man| Izgvg Auto Man
Start 1.088 GHz Stop 26,500 GHz ML &2
#Res BH 1 MHz WBA 3 Mz Sweep 63.8 ms (1061 prs) || gg@e@%gggsﬁ; 53 fC o gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude ) AA i
1 1> Freq 2.447 GHz 12.81 dEn £ep:
2 [¢%) F 4.982 GH -48.25 dB i . i
3 1) FZE 7350 oo 1477 dn 0 Signal Tragfli FTun 0 Signal Tra[(]:fl;
4 (1) Freq 89.456 GHz -44.35 dBn n R Swp n 0ff
Center 4.894 68 GHz Span 18 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 oms (1001 prs)
| |

CHANNEL 9, PEAK (2452MHz) CHANNEL 9, AVERAGE (2452MHz)
L RL

o Agilent 14:15:18 Sep 1, 2016 R Freq/Channel Agilent 15:06:58 Sep 1, 2816 Sweep
APvE.1.1(0715162,48882, Conducted A Mkrd 9,415 GHz| c F AP5.1.1¢871516,48302, Conducted A Mkrl 4.983 83 GHz Sweep Time
Ref 20.5 dBm #fitten 20 dB ~43.67 dBm || 5 ?5“;;@%@ "G";lq Ref 11.5 dBm #fitten 13 dB -13.226 dBm 1.009 m
#Peak [ o : Z #Avy Auto Man|
log [ Log
18 Start Freq 18 Sweep
dB/ 1.06000666 GHz| dB/ Single Cont]
Offst Offst
éé‘g Z 1. Stop Freq 5%5 Auto Swﬁ:g
s 26.5000000 GHz| Narm Accy
o T CF Step
255000080 Gz s Gate
*hivg Auto Man #Pfvg & On Off]
— 188
Start 1.066 GHz Stop 26.500 GHz Wl 52
#Res BH 1 MHz WEH 3 Mz Sweep 63.8 ms (1881 pts) || o gggg%gggsﬁ; g Gate Setup
Marker Trace Type K Axis Amplitude ) AR
1 1y Freq 2,452 GHz 12.51 dBn £
2 a F 4,902 GH -38.25 dB i - i
3 ) FEE 7.358 BHis Z14%2 den 0 Signal Tra[t]:fE FTun Pol'%?
4 I¢H) Freg 8.415 GHz -43.87 dBn n Jolii Swp
Center 4.964 68 GHz Span 18 MHz
#Res BH 1 MHz #BH 3 MHz Seeep 1 oms (1001 pts)
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
CHANNEL 10, PEAK (2457MHz) CHANNEL 10, AVERAGE (2457MHz
# Agilent 14:16:3% Sep 1, 2016 RL Freq/Channel Agilent 15:13:17 Sep 1, 2016 RL Freg/Channel
AP5.1.11871516),48862, Conducted A Mkrd 9.313 GHz ¢ F APv5.1.10871516),48862, Conducted A Mkrl 4.913 83 GHz c F
Ref 20.5 dBm #fitten 20 dB —44.15 dBnm enter Freq) | fp.r 1) 5 4 #fitten 18 dB -43.478 dBm enter Freq
13.7500666 GHz| 4.91408688 GHz|
Peak [ o #Hvg
log  [— Loy
18 StartFreq 18 StartFreq
dB/ 1.00000608 GHz| dB/ 4.983000089 GHz|
Offst Offst
LL5 Stop Freq LLS StopFreq
o8 3 Y B
(5; 5 26.5000686 GHz| 491908688 GHz|
T CF Step CF Step
255000000 GHz| 1 1.00066600 MHz|
#PAvy Auto Man| Izgvg < Auto Man
Start 1.088 GHz Stop 26,500 GHz ML &2
#Res BH 1 MHz WBA 3 Mz Sweep 63.8 ms (1061 prs) || gg@e@%gggsﬁ; 53 Fs _ Il gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude ) AA i
Cod o i £
re . z =37 m i : i
3 1) Freﬂ 7.375 GHz —44.E7 dEn 0 Signal Tragfli FTun 0 Signal Track
4 e Freq 89.313 GHz -44.15 dBn n i Swp n 0ff
Center 4.914 68 GHz Span 18 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 oms (1001 prs)
| |
HIGH CHANNEL, PEAK (2462MHz) HIGH CHANNEL, AVERAGE (2462MHz)
s Agilent 17:04:81 Aug 36, 2616 RL Freq/Channel #% Agilent 17:18:24 Pug 38, 2016 RL Freq/Channel
APvE.1.1(0715162,48882, Conducted A Mkrd 9.313 GHz Center Freq AP5.1.1¢871516,48302, Conducted A Mkrl 4.923 785 GHz Center Freq
Eggailj ci)Bm #Htten 20 dB 44,54 dBm 13.7500000 Gl 53&921.5 dBm #Htten 20 dB -41.7586 dBm 4.92400000 Gha
Log E Log
18 Start Freq 18 Start Freq
dB/ 1.06000666 GHz| dB/ 4.92158688 GHz|
Offst Offst
L5 2 Stop Freq LS Stop Freq
dB & dB
37,; 26.5000000 GHz| 4,92650000 GHz|
171 CF Step| CF Step|
255000888 GHz| 500,800068 kHz
#*PRva Auto Man IE’SVQ Auto Man
1
Start 1.008 GHz Stop 26.500 GHz Wl 52 <
#Res BH 1 MHz WEA 3 Mtz Sweep £3.8 ms (1001 pro) || , FrEAOFfSeY | |- oo o req Offset
Marker Trace Type K Axis Amplitude ) AR i
1 1y Freq 2,462 GHz 13.81 dBn £
2 a F 4,927 GH -34.17 dB ; - ;
3 ) FEE 7.3% BHis 1576 den 0 Signal Tra[t]:fE FTun 0 Signal Tra(t]:fl%
4 I¢H) Freg 5.313 GHz -44.54 dEn n Ut Swp n OfF]
Center 4.924 860 GHz Span 5 MHz
#Res BH 1 MHz #BH 3 MHz Seeep 1 oms (1001 pts)
|
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 12, PEAK (2467MHz)
RL

CHANNEL 12, AVERAGE (2467MHz

s Agilent 17:14:45 Aug 36, 2616 Freq/Channel #% Agilent 17:27:0% Pug 38, 2016 RL Freq/Channel
AP5.1.118715162,48862, Conducted A Mkrd  9.338 GHz Center Freq APvS.1.1¢871516,48802, Conducted A Mkrl 4.933 820 GHz Center Freq
Eggailj dfm #Htten 20 dB —-43.23 dBm 13.7500000 Gl 53&921.5 dBm #Htten 20 dB -41.93% dBm 1.93400000 Gha
Log b Log
18 Start Freq 18 Start Freq
dB/ 1.06000666 GHz| dB/ 4.93158688 GHz|
Offst Offst
éé‘g Y Stop Freq 5%5 Stop Freq
8 3 26.5000000 GHz| 4,93650000 GHz|
T CF Step| CF Step|
255000888 GHz| 500,800068 kHz
#*PRva Auto Man IE’SVQ Auto Man
1
Start 1.008 GHz Stop 26.500 GHz Wl 52 o
#Res BH 1 MHz WEA 3 Mtz Sweep £3.8 ms (1001 pro) || , FrEAOFfSeY | |- oo o req Offset
Marker Trace Type K Axis Amplitude ) AR i
1 1y Freq 2,457 GHz 12.95 dBn £
2 (1) F 4.927 GH -34.95 dB ; - [re—— B i ;
3 ) FEE 7,426 B 1578 den 0ﬂS|gnaI Tra[t]:fE FTun 0 Signal Tra(t]:fl%
4 1) Frag 9.338 GHz -43.20 dEn Uty Swp n 0ff]
Center 4.934 660 GHz Span 5 MHz
#Res BH 1 MHz #BH 3 MHz Seeep 1 oms (1001 pts)

CHANNEL 13, PEAK (2472MHz)
RL

CHANNEL 13, AVERAGE (2472MHz

4 Agilent 17:34:01 Aug 30, 2016 Freq/Channel # Agilent 17:42:41 Rug 38, 2016 RL Freq/Channel
APw5.1.1(871516),48582, Conducted A Mkrd 9.313 GHz APw5.1.1¢8715162,46382, Conducted A Mkrl 4.943 835 GHz
Ref 21.5 dBm sfitten 28 dB —42.96 dgm || Center Freql | fp ¢ 51 gy #hiteen 20 dB _41.727 dBm ||  Center Freq
WPeak [ 13.7300080 642| | [4va 4.94400008 GHz
Log T Lag
18 StartFreq 10 StartFreq
dB/ 1.606066666 GHz| dB/ 4.94156600 GHz|
Offst Offst
LLs 2 Stop Freq L5 Stop Freq
dB & dB
o——; 26.5000808 GHz| 4,94650889 GHz|
B CF Step) CF Step)
255000666 GHz| S00.600006 kHz
#Phvy Auto Man Izg"'g Auto Man
1
Start 1.008 GHz Stop 26.500 GHz Wl s2 <
+Res BH 1 MHz WEA 3 Mz Sweep £3.8 ms (10BL pro) || , FYEAOFSeY | oo oo o hroq Dffset
Marker Trace Type K Axis Amplitude ) AA i
1 5} Freg 2.472 GHz 12.51 dBm £
2 1y F 4,952 GH -34.49 dB f W S -
3 a F?ZE 7,426 B Z1461 den 0 Signal Tra[t]:flé FTun a Signal Tragfl;
4 a Freq 8,313 GHz -43.95 dBn n £ Swp " =
Center 4.944 808 GHz Span 5 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 oms (1001 pts)
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONICS AND SPURIOUS DATA

Date: 8/31/2016

Test Engineer: 40802_TP

Client: QUALCOMM

Project Number: 16U23207

Configuration: EUT with Support EqQuipments
Mode of operation: 11b mode

Note: if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Frequency Meter PK AG PK EIRP PK E-field PK E-field Software AVG Power
(MHz) Reading Chain O (dBm) Limit Margin Setting Meter Reading
Chain O (dBm) (dBi) (dBm) (dB) Chain O Chain O (dBm)
CH1, 2412MHz
4825 -34.57 - -21.2 -13.37 14.00
7222 -43.55 - -21.2 -22.35 14.00
9440 -45.83 - -21.2 -24.63 14.00
CH2, 2417MHz
4825 I -36.54 - -21. -15.34 14.00
7248 | -44.24 . -21. |  -23.0a 14.00
CH3, 2422MHz
4850 I -40.16 . -21. -18. 14.00
7273 | -43.24 . -21. | -22.0a 14.00
CH6, 2437MHz
4874 -42.44 - -21. -21.24 15.00
7298 -43.61 - -21. 41 15.00
9440 -45.22 - - -24. 15.00
CHS8, 2447MHz
4902 -40.26 . - -19. 14
7350 -44.77 - - -23. 14
9466 -44.35 - - -23. 14
CH9, 2452MHz
4902 -38.25 . . -17. 14
7350 -44.72 - - -23. 14
9415 -43.87 - - -22. 14
CH10, 2457MHz
4902 .53 . . -16. 14
7375 .67 - - -23. 14
9313 .15 - - -22. 14
CH11, 2462MHz
4927 .17 - - -12.
7375 .76 - - -22.
9313 .54 . . -23.
CH12, 2467
4927 - - - -13.
7400 . . . -22.
9338 . . . -22.
CH13, 2472MHz
4952 . . - -13.
7426 .
9313 . -22.

Frequency Meter AVG AVG EIRP| AVG E-field | AVG E-field | Software AVG Power
(MHz) Reading (dBm) Limit Margin Setting Meter Reading
Chain O (dBm) (dBm) (dB) Chain O Chain O (dBm)

CH1, 2412MHz

4825 | -41.434 -41.2 -0.23 11.00 16.94
CH2, 2417MHz

4834 I -41.218 -41.2 -0.02 13.00 17.54
CH3, 2422MHz

4844 I -41.559 -41. -0.36 14.00 18.04
CHS8, 2447MHz

4894 I -41.455 -41. -0.255 14.00 18.54
CH9, 2452MHz

4904 I -43.228 -41. -2.028 13.00 17.49
CH10, 2457MHz

4914 I -43.47 -41. -2.27 13.00 17.65
CH11, 2462MHz

4927 I -41.786 -41. -0.59 12.00 17.51
CH12, 2467MHz

4934 I -41.988 -41. -0.79 10.00 15.68
CH13, 2472Mhz

4952 | -41.727 -41. -0.53 7.00 12.75
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.3. 802.11g MODE IN THE 2.4 GHz BAND

9.3.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 5.2.1

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.350 0.5
Mid 2437 16.400 0.5
High 2462 16.350 0.5
12 2467 16.350 0.5
13 2472 16.350 0.5
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

6 dB BANDWIDTH

LOW CHANNEL_2412MHz MID CHANNEL _2437MHz
# Agilent 13:06:26 Fug 31, 2016 L Measure # Agilent 13:11:13 Aug 31, 2616 L Measure
APw5.1.1(871516),48582, Conducted A a Mkrl 16.358 MHz APw5.1.1¢8715162,46382, Conducted A a Mkrl 16.488 MHz
Ref 28 dBm #Atten 38 dB 1.885 dB Meas Off Ret 28 dBm #Atren 38 dB -0.681 dB Meas Off
#Peak #Peak
Log EEEEEEEEEEEE Log
Lo 1 Channel Power| 1o 1R Channel Power
dB/ P o dB/ o o
Offst Offst
115 115
dB Occupied BH dB Occupied BH
Dl i
o L
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
f Tun ceor| | [ETn CCOF
Shp Swp
Center 2.412 008 GHz Span 25 WAz 1“‘0’{3 Center 2.437 B0 GHz Span 25 Wz 1"‘0’{‘2’
#Res BH 188 kHz #BH 300 kHz Sweep 2.4 ms (1081 pts) #Res BH 188 kHz #UBH 308 kHz Sweep 2.4 ms (1081 pts)
| |
HIGH CHANNEL_2462MHZ CHANNEL 12_2467MHz
Agilent 13:16:82 Rug 31, 2016 L Measure ¥ Agilent 13:28:58 Pug 31, 2016 L Measure
AP5.1.11871516),48862, Conducted A a Mkrl 16358 MHz APv5.1.10871516),48862, Conducted A a Mkrl 16,358 MHz
Ref 20 dBm #Atten 30 dB -0.362 dB Meas Off Ref 26 dBm #Atten 30 dB -0.211 dB Meas Off
#Peak #Peak
Log N Log
Lo Channel Power 1o 1R Channel Power
4B/ pe | Ja dB/ o &
Offst Offst
11.5 11.5
dB Occupied BW dB Occupied BW
1] | ) X 1] |
iy a2
dBm dB
ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
Ul 82 Multi Carrier, Ul 52 Multi Carrier,
53 FS Power 33 F3 Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun CCDF FTun CCDF
Swp Swp
Center 2.452 008 GHz Span 25 HHz 1”‘0’{3 Center 2.467 698 GHz Span 25 MHz 1”‘0’{3
#Res BH 166 kHz #BH 300 kHz Sweep 2.4 ms (1661 pts) #Res BH 160 kHz #UBH 306 kHz Sweep 2.4 ms (1001 pts)
| |
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

CHANNEL 13 2472MHz
% Agilent 13:33:21 Aug 31, 2616 L Measure
APY5.1.1(8715162,48802, Conducted A a Mkrl 16350 MHz
Ref 20 dBm #tten 30 dB -B.184 J4B Meas Off
#Peak
Log
10 Channel Power
dB/ - A hagi i
Offst
11.5
dB Occupied BH
]
o
m
ACP
#PAvg ‘
168
Y1 s2 Multi Carrier
33 FS Power
AR
f%)n Power Stat
CCDF
Swp
Center 2.472 080 GHz Span 25 Mz ‘ 1“‘0’{‘;
#Res BH 108 kHz #YBH 308 kHz Sweep 2.4 ms (1BBL pts)
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.3.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

Channel|Frequency| 99% BW
Chain 0
(MHz) (MHz)
Low 2412 16.7670
Mid 2437 17.1881
High 2462 16.2424
12 2467 16.2221
13 2472 16.9706
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

99% BANDWIDTH

LOW CHANNEL_2412MHz MID CHANNEL _2437MHz
4 Agilent 10:58:20 Sep 2, 2016 L Measure # Agilent 10:59:26 Sep 2, 2016 L | Measure
| |
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2.437 GHz Trig Free Meas Off
Ocrupied Bandwidth |Averages: 106 | | Ocrupied Bandwidth |Rverages: 106 | |
| Channel Power| | | Channel Power,
AP5.1.11071516),49862, Conducted A APv5.1.100871516),48802, Conducted A
Ref 28 dBm #Htten 30 dB Ref 28 dBm #Htten 30 dB
¥Sarn ! I [ I Occupied BM| | [*Samn [ I I , Occupied BH
Log T W |° Log bl Lod ]
18 ~ — 18
dB/ K dB/
offst PINIEHTI A ACP| | [offst & Lubilh L ‘ ACP
11.5 11.5
dB . ] dB . .
Multi Carrier Multi Carrier
Center 2.412 80 GHz Span 40 MHz Power| | |conier 2.437 66 6Rz Span 40 MHz Power,
#Res BH 330 kHz #BH 1 MHz Sweep 1133 ms (1081 pts) #Res BH 338 kHz #YBH 1 MHz Sweep 1133 ms (1881 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BN % Pur 99,00 ¥ CCDF Occupied Bandwidth Occ BH % Pur 99,00 7 CCDF
16.7670 MH=z X dB -26.90 dB 17.1881 MH=z ®x dB -26.00 dB
Transmit Freq Error  25.878 kHz 1”0[!-3 Transmit Freq Error -49.336 kHz 1|"'|0fr§
% dB Bandwidth 30.256 MHz* 0 % dB Bandwidth 32.575 MHz* 0
| |
HIGH CHANNEL _2462MHz CHANNEL 12_2467MHz
Agilent 11:06:41 Sep 2, 2016 L Measure % Agilent 11:38:43 Sep 2, 2016 RL Freg/Channel
| I |
Ch Freq  2.462 GHz Trig Free Meas Off Ch Freq  2.467 GHz Trig Free} 25;"&%%%";@
Oecupied Bandwidth [Averages: 168 | | Decupied Bandwidth [Auerages: 168 |
| Channel Power | | 244%%%5%%‘;
APv5.1.1(0715162,48382, Conducted A APv5.1.1¢8715162,48302, Conducted A :
Ref 28 dBm #Atten 38 dB Ret 28 dBm #Atren 38 dB Stop Freq
#Sam i #5
P ] T Occupied BW o I T P e 2.48760008 GHz
Log & l 5 Lag <& 1 &
b 1 CF st
dB/ " dB/ i ep
Offst TRl ] 1 ACP 0Offst ] " AU | d-0000200@ HHz
115 115 Auto Man)
dB — dB
Multi Carrier Freq Offset
Center 2.462 00 GHz Span 48 MHz Power| | |coneer 2,467 60 GAz Span 40 Mz || 0-00000000 Hz
#Res BH 330 kHz #BH 1 MHz Sweep 1133 ms (1061 pts) #Res BH 330 kHz #BH 1 MHz Sweep 1133 ms (1001 pts)
= = Power Stat - - Signal Track|
Occupied Bandwidth Occ BN % Pur 99,60 7 CCDF Occupied Bandwidth Occ BH % Pur  99.00 7 fon 0f]
16.2424 MHz X dB 250048 16.2221 MHz X dB 2500 68
Transmit Freq Error  -45.438 kHz 1H0Frg Transmit Freq Error  -136.300 kHz
% dB BandwWidth 27.180 MHz% 0 % dB Bandwidth 28.136 MHzx
|
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 13_2472MHz

Oceupied Bandwidth

|Huerages: 180

% Agilent 11:43:04 Sep 2, 2016 RL Freq/Channel
[
Ch Freq 2472 Gz Trig Fros || , GENter Freq

247200008 GHz

| StartFreq

APw5.1.1(871516),48502, Conducted A 245200008 Gz
Ref 28 dBm #Atten 38 dB
#Samp T T T T T StopFreq
Log BN RN TRV Y AYRPTEY 2.49200000 GHz
1@
dB/ - CF Step
Offst [t 4.00000008 MHz
115 Hf{Puts Man
dB l

| Freq Offset
Center 2.472 60 GHz Span 40 Mz || 200900000 Hz
#Res BH 330 kHz #YBH 1 MHz Sweep 1.133 ms (1BBL pts)

- - ; \, Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 7 [llon Off|
16.9706 MHz xdB 2600 68
Transmit Freq Error  -47.338 kHz
% B Bandwidth 26.737 MHz*
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

LIMITS

9.3.3. AVERAGE POWER

None; for reporting purposes only.

RESULTS
ID: 40802 Date: [08/31/16

Channel | Frequency| Power
(MHz) (dBm)

Low 2412 14.32

2 2417 15.03

3 2422 16.54
Mid 2437 16.58

9 2452 16.48

10 2457 15.74
High 2462 14.32
12 2467 11.21

13 2472 6.15
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.3.4. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-2475.4.4

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output, therefore the directional gain is equal to the antenna gain.

RESULTS

ID: 40802 Date: |08/31/16

Channel | Frequency Power Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 2412 14.32 30 -15.68
2 2417 15.03 30 -14.97
3 2422 16.54 30 -13.46
Mid 2437 16.58 30 -13.42
9 2452 16.48 30 -13.52
10 2457 15.74 30 -14.26
High 2462 14.32 30 -15.68
12 2467 11.21 30 -18.79
13 2472 6.15 30 -23.85

Note: the power readings above are measured with gated method, and the measurement was
taken only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.3.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-210 A8.2

RESULTS

Duty Cycle CF (dB)| 0.59 |Included in Calculations of Corr'd PSD
PSD Results

Channel | Frequency | Chain 0 Total Limit | Margin
Meas Corr'd
(MHz) (dBm) PSD

(dBm) (dBm) (dB)

Low 2412 -8.729 -8.139 8.0 -16.139

Mid 2437 -8.205 -7.615 8.0 -15.615

High 2462 -8.443 -7.853 8.0 -15.853

12 2467 -8.691 -8.101 8.0 -16.101

13 2472 -8.880 -8.290 8.0 -16.290
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

PDS, Chain 0

PSD, LOW CHANNEL_2412MHz

PSD, MID CHANNEL_2437MHz

# Agilent 13:05:18 Aug 31, 2016 L Measure # Agilent 13:12:23 RAug 31, 2016 L Measure
APw5.1.1(871516),48582, Conducted A Mkrl 2.465 681 GHz| APw5.1.1¢8715162,46382, Conducted A Mkrl 2.431 928 GHz
Ref 38 dBm #Atten 48 dB —8.729 dBm Meas Off Ret 38 dBm #Atren 48 dB —8.285 dBm Meas Off
#fvg #Avy
Log SRR Log
Lo Channel Power| 1o Channel Power
dB/ dB/
Offst Offst
115 115
dB . Occupied BH dB . Occupied BH
Dl ° . o] AT 1.
i i
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
FTun CCDF FTun CCDF
Shp Swp
Center 2.412 008 GHz Span 25 WAz 1“‘0’{3 Center 2.437 B0 GHz Span 25 Wz 1"‘0’{‘2’
#Res BH 38 kHz #BW 91 kHz  Sweep 83.99 ms (1635 pts) #Res BH 38 kHz #UBH 91 kHz  Sweep 83.92 ms (1648 pts)
| |
PSD, HIGH CHANNEL _2462MHz PSD, CHANNEL 12 _2467MHz
Agilent 13:17:09 Rug 31, 26016 L Measure ¥ Agilent 13:22:0% Pug 31, 2016 L Measure
AP5.1.11871516),48862, Conducted A Mkrl 2.456 363 GHz APv5.1.10871516),48862, Conducted A Mkrl 2.461 662 GHz
Ref 30 dBm #Atten 40 dB —-8.443 dBm Meas Off Ref 38 dBm #Atten 40 dB -3.691 dBm Meas Off
#Hvy #Hvy
Log N Log
Lo Channel Power Lo Channel Power
dB/ dB/
Offst Offst
11.5 11.5
dB N Occupied BW dB . Occupied BW
O 7, i e . 0l Y P U
2.0 2.0
dBm dB
ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
vl s2 Multi Carrier vz Multi Carrier
53 FS Power 33 F3 Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun CCDF FTun CCDF
Swp Swp
Center 2.452 008 GHz Span 25 HHz 1”‘0’{3 Center 2.467 698 GHz Span 25 MHz 1”‘0’{3
#Res BH 36 kHz #BH 91 kHz  Sweep 83.99 ms (1635 pts) #Res BH 30 kHz #UBH 91 kHz  Sweep 83.99 ms (1635 pts)
| |
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

PSD, CHANNEL 13 _2472MHz
% Agilent 13:34:58 Aug 31, 2616 L Measure
APY5.1.1(8715162,48802, Conducted A Mkrl 2466 936 GHz
Ref 30 dBm #tten 48 dB -5.880 dBm Meas Off
#Avg
Log
10 Channel Power
dB/
Offst
11.5 )
ng (1{ Occupied BH
it T
m
ACP
#PAvg ‘
168
vl 52 Multi Carrier
$3 F9 Power
AR
£ Power Stat
FTun CCDF
Swp
Center 2.472 080 GHz Span 25 Mz ‘ 1“‘0’{‘;
#Res BH 30 kHz #YBH 31 kHz  Sweep 83.99 ms (1635 prs)
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.3.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

OUT OF BAND, MID CHANNEL_2437MHz

5 Agilent 18:01:57 Sep 7, 2016 L Freq/Channel % Agilent 10:03:04 Sep 7, 2016 L Freq/Channel
APS.2(098116),40862, Conducted A Mkrl 2.429 44 GHz Center Freq APS.2(699116),40882, Conducted A Center Freq
Ezgkﬂﬂ dBm #Htten 30 dB 5.87 dBm 5 43700000 Gl 5F?nfea}<@ dBm #Htten 20 dB 130150000 Gha
Log . Log
18 o StartFreq 18 StartFreq
dB/ 248700686 GHz| dB/ 30.0008688 MHz|
Offst Offst
éé‘g Stop Freq 5%5 Stop Freq
2
0 246700000 GHz| ol P 260000000 GHz|
P CFstep| | |55+ w————— T CF Step
5.00000688 MHZ 2.59780889 GHz|

#*PRva Auto Man #PRvg Auto Man
ML 52 | Start 3@ MHz Stop 26008 GHz
3 pe obreq Offset] | lues B 100 iz SUBH 300 Kz Sweep 2.482 5 (8192 ots) || , fred DFfSet

AR ) Marker Trace Type X Axic Amplitude i
£(P): : D e Ta74 o 53,09 on

) Signal Track| req : z i m Signal Track|
FTun 3 ) Frag 7.311 GHz -E.77 dEn
Swp Un Off] On 0ff

Center 2.437 89 GHz
#fes BH 108 kHz

#YBH 3080 kHz

Span 68 MHz
Sweep 5.8 ms (1081 pts)

=
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE & OUT-OF-BAND EMISSIONS

BANDEDGE, LOW CHANNEL_2412MHz OUT OF BAND, LOW CHANNEL_2412MHz

i Agilent 10:12:54 Sep 7, 2016 L Freq/Channel # Agilent 10:14:13 Sep 7, 2016 L Freq/Channel
APY5.2(098116),48882, Conducted A Mkr2 2.480 BB GHz Center Freq APv5.2(098116),48882, Conducted A Center Freq
Ez;kzm dBm #Atten 30 dB 26,68 dBm (| e Gl Ef?;alk@ dBm . #Atten 28 dB 13 8150608 G
Log Lag
18 StartFreq 10 StartFreq
dB/ 237060606 GHz dB/ 300060600 MHz
Dffst 12 Offst
ié‘S N n Stop Freq 5%5 2 Stop Freq
0 243000808 GHz ol & 3 260000889 GHz|
i CF step| | |75 e wedit il CF Step
6.00000000 MHz 2.59700608 GHz
#PHug Auta Man #PAvg Autg Man
Center 2,400 08 GHz Span 68 MHz Start 30 MHz Stop 26,900 GHz
#Res BH 108 kHz WUBH 300 kHz  Sween 5.8 ms (1691 pts) g_g@r@e@%gggsﬁ; 4Res BH 180 kHz SUBH 300 Kz Sweep 2.482 5 (BL92 pts) @.g@r@eg%g@f@fsﬁz
Marker Trace Type K Axis Amplitude Marker Trace Type # Axis fAmplitude
1 1) Freq 2.398 580 GHz -26.39 dBm 1 1y Freg 2.412 GHz -8.24 dBm
2 1) Freq 2.488 BB GHz -26.68 dBm Slgnal Track g EB E:za ?ggg g:: —gégg :gﬂ Slgnal Track
On Qff] : e On Off]

[Copyright 2000-2010 Agllent Technologies ]

BANDEDGE, LOW CHANNEL_2417MHz
4 Agilent 11:56:15 Sep 7, 2016 L

OUT OF BAND, LOW CHANNEL_2417MHz
¥ Agilent 11:57:37 Sep 7, 2016 L

Freq/Channel

Freg/Channel

AP5.2(A%6116),48862, Conducted A

Mkr2 2.480 68 GHz

Center Freq

AP5.2(698116),48862, Conducted A

B Center Freq
E:gkm dBm #Atten 30 dB | 26.20 dBm 5 10800008 Che 532&@ dBm : #Atten 20 dB 138156000 GHa
Log T Loy
18 e Start Freq 19 StartFreq
dB/ 237000008 GHz dB/ 300000009 MHZ
Offst 1z Offst
éé’s g Stop Freq ééS 2 StopFreq
0y 243000666 GHz| ol g 26.0008688 GHz|
ol CFstep| | [5H - 1 CF Step
£.00000000 MHz 2.59700000 GHz|
#PRuvy Auto Manl #PRvy Futo Man
Center 2,409 08 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHz
#Res BH 108 kHz WBA 380 kHz  Sween 5.8 ms (1081 prs) || gg@e@%gggsﬁ; #Res BH 108 kHz #UBH 300 kHz  Swoep 2.482 5 (8192 pts) || gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude ) Marker Trace Type ¥ Axiz Amplitude i
1 ) Frag 2,399 46 BHz -25.52 dEm 1 1) Frag 2.417 GHz .67 dEn
2 I¢H) F 2,488 80 GH -26.20 dB i 2 IEH) F 4.845 GH -E2.65 dB ;
e : " Onsmnal Tragfli 3 1 FIES 9.374 GHi -54.E4 dBﬂ On SIQnaI Tragfkf
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE, LOW CHANNEL_2422MHz

OUT OF BAND, LOW CHANNEL_2422MHz

# Agilent 11:59:01 Sep 7, 2016 L Freg/Channel Agilent 12:00:11 Sep 7, 2916 L Freg/Channel
AP5.2(A%6116),48862, Conducted A Mkrz 2.466 88 GHz Center Freq AP5.2(698116),48862, Conducted A Center Freq
E:gkﬂﬁ dBm #Atten 30 dB —28.8|@ dB 5 10800008 Che 532&@ dBm d #Atten 20 dB 138156000 GHa
Log | ‘ Log EX
18 Start Freq 1@ StartFreq
dB/ 237000008 GHz dB/ 300000009 MHZ
Offst Offst
éé’s $ Stop Freq ééS Stop Freq
0y 243000666 GHz| ol 5 (5; 26.0008688 GHz|
ol CFstep| | [5H e T CF Step
£.00000000 MHz 2.59700000 GHz|
#PRuvy Auto Manl #PRvy Futo Man
Center 2,409 08 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHz
#Res BH 108 kHz W/BH 306 kHz  Sweep 5.8 ms (1601 pts) @_gg@e@%gggsﬁ; #Res BH 108 kHz AUBM 300 kHz  Sweep 2482 5 (8192 pts) ﬁ.gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude Marker Trace Type ¥ Axiz Amplitude
) Frag 2,488 86 BHz -28.80 dEn 1) Frag 2.422 GHz 1.48 dEin
2 @) Frag 2,488 86 BHz -28.80 dEn Signal Track g EB Ergu gggg gnz -gggg :gm Signal Track
On M rag . z ECLR m On U_ff

[Copyright 2000-2010 Agilent Technologies ]

BANDEDGE, HIGH CHANNEL_2462MHz

OUT OF BAND, HIGH CHANNEL_2462MHz

s Agilent 10:16:06 Sep 7, 2016 L Freq/Channel Agilent 10:26:48 Sep 7, 2016 L Freq/Channel
APw5.2(098116),48802, Conducted A Mkre 2.483 86 GHz Center Freq AP5.2(698116),48882, Conducted A Center Freq
Ezgkﬂﬂ dBm | Tﬂtten 38 dB -31.65 dBm 5 453350000 Gl Eggai@ dBm #Htten 20 dB 130150000 Gha
Log T ‘ log [
18 Start Freq 18 Start Freq
dB/ 24535086868 GHz| dB/ 30.0008688 MHz|
Offst Offst
éé‘g ® Stop Freq 5%5 2 Stop Freq
0 2.51350000 GHz| ol 2 260000000 GHz|
P CFstep| | |55+ - CF Step
5.00000688 MHZ 2.59780889 GHz|
#PRyg Auta Man #PRvg Auta Man
Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26.668 GHz
#Res BH 108 kHz WEH 300 kHz  Sween 5.8 ms (1001 pes) | gg@eg%gggsﬁ; 4Res BH 108 kHz #UBM 300 kHz  Sweep 2482 5 (3192 pts) | gg@eg%g@fgsﬁ;
Marker Trace Type K Axis Amplitude ) Marker Trace Type X Axic Amplitude i
1 1) Freq 2.483 5B GHz -32.42 dBm 1 1y Freg 2.474 GHz 4.62 dBm
2 a F 2.483 86 GH -31.65 dB i 2 Ieh] F 4,948 GH -47.62 dB ;
e : ' Signal Tra[t]:# 3 e Froa 72414 6Ho 522 den Signal Tragfl;

Un

On
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE, CHANNEL 12_ 2467MHz

OUT OF BAND, CHANNEL 12_ 2467MHz

# Agilent 10:21:01 Sep 7, 2016 L Freg/Channel Agilent 10:23:40 Sep 7, 2916 L Freg/Channel
APWE.2(A%81167,40582, Conducted A Mkr2 2.483 56 GHz Center Freq APwE.20698116),48382, Conducted A Center Freq
E:gkzna dBm | #Atten 30 dB -25.40 dBm 5 15350000 Che 532&@ dBm , #Atten 28 dB 138156000 GHa
Log T Loy i
18 by StartFreq 18 StartFreq
dB/ 2.45350008 GHz 4B/ 30.0000000 MHz
Dffst — Offst
éé’s i Stop Freq ééS 2 StopFreq
0y 251350608 GHz| ol — 2 26.0080008 GHz|
aéil CF Step aéil ——— T CF Step
6.00000000 MHz 2.59700000 GHz
#PRuvy Auto Manl #PRvy Futo Man
Center 2.433 50 GHz Span 68 MHz Start 3@ MHz Stop 26,900 GHz
*Res BH 180 ke WA 300 k2 Sween 5.8 ms (1601 pro) || , FTEDOMFSEY | Lupoc gyl 10 o +UBH 300 Kz Sweop 2.482 5 (8192 oro) || , H1€9 OFfset
Marker Trace Type ¥ Axis Anplitude Marker Trace Type ¥ Axiz Amplitude
1) Frag 2.493 56 BHz -26.38 dEm 1) Frag 2,467 GHz 6.26 dEn
2 @) Frag 2.493 56 BHz -25.48 dEm Signal Track g EB EIEE ?33‘11 g:i -g;jg :gg Signal Track
0Ff - = 0if

n

B

On

[Copyright 2000-2010 Agilent Technologies ]

BANDEDGE, CHANNEL 13_ 2472MHz

OUT OF BAND, CHANNEL 13_ 2472MHz

s Agilent 18:29:51 Sep 7, 2016 L Freq/Channel Agilent 10:31:43 Sep 7, 2816 L Freq/Channel
APw5.2(098116),48802, Conducted A Mkre 2.483 86 GHz Center Freq AP5.2(698116),48882, Conducted A Center Freq
Ref 20 dBm #htten 30 dB | =227 dBn ) 45350000 GHz| | |Te [ dEm _ wfitten 20 dB 136150000 GHz
Log | Log
18 bbbl StartFreq 18 StartFreq
dB/ 24535086868 GHz| dB/ 30.0008688 MHz|
Offst 2 Offst
11.5 %, 115
4B Stop Freq 4B Stop Freq
0 2.51350000 GHz| ol 2 260000000 GHz|
P CFstep| | |55+ ” i CF Step
5.00000688 MHZ 2.59780889 GHz|
#PRyg Auta Man #PRvg Auta Man
Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26.668 GHz
#Res BH 108 kHz WEH 300 kHz  Sween 5.8 ms (1001 pes) | gg@eg%gggsﬁ; 4Res BH 108 kHz #UBM 300 kHz  Sweep 2482 5 (3192 pts) | gg@eg%g@fgsﬁ;
Marker Trace Type K Axis Amplitude ) Marker Trace Type X Axic Amplitude i
1 1) Freq 2.483 5B GHz -25.17 dBm 1 1y Freg 2.472 GHz -B.75 dBm
2 12 F 2.483 BE GH -24.27 dB i 2 (] F 4.944 GH -48.71 dEi i
re : ' Slgnal Trang 3 1y FFEE 7416 GH; -BE.46 dBﬂ Slgnal Trag#

Un

On
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE PLOTS

9.3.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN
RESTRICTED BANDS

LOW CHANNEL, PEAK (2412MHZ)
- Agilent 14:33:50 Sep 6, 2016

Freq/Channel

LOW CHANNEL, AVERAGE (2412MHZ)
- Agilent 14:39:40 Sep 5, 2016

Freq/Channel

APw5.2(0908116),40802, Conducted A

Mkrl 2.390 @@ GHz

Center Freq

APw5.2(090116),40862, Conducted A

Mkrl 2.390 604 16 GHz

Center Freq

Eggailj dBm #Htten 26 dB -14.77 dBm 5 35000000 Gl 53&921.5 dBm #Htten 26 dB -41.653 dBm 539000000 Gha

Log Log

18 Start Freq 18 Start Freq

dB/ 2310006686 GHz| dB/ 2.38939588 GHz|

Offst Offst

éé‘g 4 Stop Freq 5%5 Stop Freq
2.39000000 GHz| 2.39000509 GHz|

CF Step CF Step

500000688 MHZ 1.00800868 kHz|

#*PRva Auto Man IE’SVQ Auto Man

¥l 52 Freq Offset WL 52 Freq Dffset

53 FC 000000000 Hz §3 ¥ 000000000 Hz

AA AA

£ . £ .

F%u)ﬂ Signal Track| F§u>;1 Signal Track|

Swp On Ui Swp On OtH

Start 2.310 08 GHz Stop 2.3960 09 GHz Center 2.390 600 68 GHz Span 16 kHz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 15 ms (1001 pts)

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 15 ms (1001 pts)

CHANNEL 2, PEAK (2417MHZ)
- Agilent 14:51:26 Sep 6, 2016

Peak Search

CHANNEL 2, AVERAGE (2417MHZ)
2 Agilent 14:53:04 Sep 6, 2016

Freq/Channel

APw5.2(096116),48302, Conducted A

Mkrl 2.389 36 GHz

APw5.2(698116),48382, Conducted A

Mkrl 2.389 359 73 GHz

Center Freq

Ref 21.5 dBm #Atten 26 dB —21.87 dBm Next Peak| Ref 21.5 dBm #Htten 26 dB —42.708 dBm 2 36936000 Gl
#Peak #Avg
Log RN Log
i ) 16 StartFreq
dB/ NextPkRight] | |45, 238935508 Gz
Offst Offst
11.5 115 Stop Freq
dB dB

|| NextPileft 238936500 GHz

i _ CF Step

Min Search 1.06600000 kHz
#PRvg #PAvy Auto Man
100 s —
¥l 52 WL 52 2 Freq Offset
53 FC Pk-Pk Searchf | |53 rs 600000060 Hz
AR AR
£ £fn
FTun Mkr 3 CF] FTun ; Signal Tragflé
Sup Swp n =]
More

Start 2.310 99 GHz Stop 2.390 99 GHz 1 of 2 Center 2.389 360 88 GHz Span 18 kHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 15 ms (1901 pts) #Res BH 1 MHz #YBH 3 MHz #Sweep 15 ms (1001 pts)
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 9, PEAK (2452MHz) CHANNEL 9, AVERAGE (2452MHz)
¥ Agilent 13:17:11 Sep 6, 2016 RL Freq/Channel Agilent 13:19:27 Sep 6, 2616 RL Freq/Channel
APYS.2(BA0116),40302, Conducted A Mkrl 2.484 688 @ GHz APYE.2(B90116),40802, Conducted A Mirl 2.434 596 5 GHz
Ref 215 dBm #fitten 26 dB _23.46 dam || CONter Freql | fp (o c gy #hiteen 26 dB _45.079 dBn ||, CONter Freq
aPoak 2.49175000 GHz g 248468800 GHz
Log B Loy
18 StartFreq 18 StartFreq
dB/ 248350000 GHz dB/ 2.48443800 GHz
Dffst OFfst
éé’s Stop Freq ééS StopFreq
258000066 GHz 2.48493800 GHz
—1
2 CF Step CF Step
e e 1.65000008 MHz 5006000000 kHz
#PAvy Auto Man| Izgvg Auto Man
ML 52 Freq Offset HL 52 s Freq Dffset
S3 F§ 0.60000000 Hz 53 FS 0.0A000068 Hz
AA AA
ﬁtﬁn Signal Track E'T'L)n Signal Track
Snp On i Swp On i

Start 2483 GEA B GHz
#Res BH 1 MHz

Stop 2.508 888 @ GHz
#5neep 16 ms (1061 pts)

—=

Center 2.484 688 B GHz

#Res BH 1 MHz

#YBH 3 MHz

Span 568 kHz
#Sweep 15 ms (1OA1 prs)

CHANNEL 10, PEAK (2457MHz)
RL

CHANNEL 10, AVERAGE (2457MHz

s Agilent 13:11:38  Sep 6, 2016 Freq/Channel Agilent 13:22:57 Sep B, 2016 RL Freq/Channel
APS.2(098116),40862, Conducted A Mkrl 2.483 912 5 GHz Center Freq APS.2(699116),40882, Conducted A Mkrl 2.483 741 @ GHz Center Freq
Eggailj dBm #Htten 26 dB —-28.36 dBm 5 49175000 Gl 53&921.5 dBm #Htten 26 dB -43.379 dBm 5 45391250 Gha
Log R Log
18 Start Freq 18 Start Freq
dB/ 2433508868 GHz| dB/ 2.48366258 GHz|
Offst Offst
éé‘g Stop Freq 5%5 Stop Freq
. 2.50000000 GHz| 2.48416250 GHz|
CF Step CF Step
1.65000688 MHz 50.0800868 kHz
#*PRva Auto Man IE’SVQ Auto Man
ML 52 Freq Offset WL 52 3 Freq Dffset
$3 FS 000060000 Hz 53 FS 0.00000000 Hz
AA AA
£0F): \ £0f): .
F%u)ﬂ Signal Track| F§u>;1 Signal Track|
Swp On Ui Swp On OtH

Start 2483 GEA B GHz
#Res BH 1 MHz

Stop 2.500 006 0 GHz
#Sweep 10 ms (1001 pts)

=

Center 2.483 912 § GHz

#Res BH 1 MHz

#YBH 3 MHz

Span 5606 kHz
#Sweep 15 ms (1001 pts)
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
CHANNEL 11, PEAK (2462MHz) CHANNEL 11, AVERAGE (2462MHz
s Agilent 1456:13 Sep 6, 2016 RL [Freq/Channel 3 Agilent 15:08:49 Sep 6, 2016 RL Peak Search
APVE.2(6981 16,2602, Conducted A Mkrl 2.453 615 G GHZ APYS.2(090116),40502, Conducted A Mkrl 2.483 697 736 GHZ
Ref 21.5 dBm #ftten 26 dB Z11.47 d5m || CeNter Freq Ref 21.5 dBm #Atten 26 dB -42.802 dBm Next Peak
Whoak 249175000 6Hz| | |vfue

Log Log ]
Lo Start Freq 10 A
db/ 2.48350060 GHz| | |dB/ Next Pk Right
Offst Offst
115 b 115

Stop Freq
R 250000000 64z| | | Next Pk Left]

AR

CF Step
4 1.65000000 MHZ Min Search|
#PAvg Auto Manl IP@gvg
.
bl o2 FreqOffset| | [Hl 52 2
93 gg 0.00600000 Hz| | |33 HFS Pk-Pk Search

£ . £
Fh . Signal Tra[t]:fE FTun Mkr 3 CF|
Swp n ) Swp | |
Start 2,433 50 0 GHz Ston 2.500 008 B GHz Center 2,483 615 54 GHz Span 10 Az 1"‘;{ S
#Res BH 1 MHz #VBH 3 MHz #5neep 15 ms (1001 pts) #Res BH 1 MHz #UBH 3 MHz #Sneep 15 ms (1061 pts)

|

CHANNEL 12, PEAK (2467MH2z) CHANNEL 12, AVERAGE (2467MHz
d Agilent 15:11:43 Sep 6, 2016 RL Freg/Channel W Agilent 15:15:36 Sep 6, 2016 RL Peak Search
APYS.2(B9B1 16.,26602, Conducted A Mkrl 2.483 588 GHz APYS.2(698116),46862, Conducted A Mrl 2.483 499 78 GHz
Ref 21.5 dBm #Atten 26 dB _7.547 dam || , CENter Freq Ref 21.5 dBm #Atten 26 dB -41.715 dBm Next Peak
aPeak 249175088 GHz Wva
Log R Log
18 Start Freq 1a ;
dB/ 2 45350000 Giz| | |dB/ Next Pk Right
Offst 0Ffst
115 Stop Freq 115
dB ] dB
2 50060060 GHz Next Pk Left
CF Step _
1.65600608 MHz Min Search|
#PAvy Auto Man) PRy
168 3 = 108 1
¥l 52 Freq Offset WL 52
$3 FC obeasong e | [53 FS Pk-Pk Search
AR AR
£(h: . £
FTun Signal Track FTun Mkr 5 CF|
On 0f >
Swp = Swp
Start 2,453 5680 GHz Stop 2.500 @90 GHz Center 2,453 508 80 GHz Span 18 FHz 1"‘0’{‘2’
#Res BHW 1 MHz #/BH 3 MHz #Sweep 15 ms (1061 pts) 4Res BH 1 MHz #/BH 3 MHz #Sweep 15 ms (10081 prs)
| |
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 13, PEAK (2472MHz)
RL

CHANNEL 13, AVERAGE (2472MHz

# Agilent 15:21:54 Sep 6, 2016 Freq/Channel - Agilent 15:26:55 Sep 6, 2016 RL Freg/Channel

APWE.2(A%81167,40582, Conducted A Mkrl 2.483 978 5 GHz Center Freq APwE.20698116),48382, Conducted A Mkrl 2.483 974 75 GHz Center Freq

Epegailﬁ dBm #Atten 26 dB -4.37 dBm 5 19175000 Ghe 53&921.5 dBrm #Atten 26 dB —-41.633 dBm 5 23397850 GHe

Log E— Log

18 Start Freq 1@ StartFreq

dBs | 2.43350000 GHz 4B/ 2.48397350 GHz

Offst 4 0Ffst

11.5 11.5

dB [ Stop Freq 4B StopFreq
2.50000608 GHz| 2.48338358 GHz|

CF Step CF Step

1.65000608 MHz 160680008 kHz

#PRuvy Auto Manl #PRvy Auto Man

1a@ 4
vios2 FreqOffset| | [ %2 Freq Offset
33 FC 0.08006066 Hz 53 k3 0.00000060 Hz
AA AA

B Signal Track Eb Signal Track

FTun 0 o] | [ET 0 0if

Swp n = Swp n =

Start 2.483 508 8 GHz Stop 2.508 488 B GHz Center 2.433 978 50 GHz Span 18 kHz

#Res BH 1 MHz #BH 3 MHz #5neep 16 ms (1061 pts) #Res BH 1 MHz #BH 3 MHz #Sweep 15 ms (1OA1 prs)
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE DATA

Date:

Test Engineer:
Client:

Project Number:
Configuration:

Mode of operation:

9/2/2016

40802_TP

QUALCOMM

16U23207

EUT With Support Equipments
BE_WIlan_DTS- g mode

Note: if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Frequency
(MHz)

Meter PK
Reading
Chain 0 (dBm)

AG
Chain 0
(dBi)

PK EIRP
(dBm)

PK E-field
Limit
(dBm)

PK E-field
Margin
(dB)

Software
Setting
Chain 0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

2390 |

-14.77

| -14.77

-21.2

6.43

13.00

16.52

CH2, 2417MHz

2389.36 |

-21.07

| -21.07

-21.2

0.13

13.00

16.52

CH9, 2452MHz

2484.688 |

-23.46

| -23.46

-21.2

-2.26

13.00

CH10, 2457MHz

2483.9125 |

-20.36

| -20.36

-21.2

0.84

13.00

CH11, 2462MHz

2483.6155 |

-11.47

| -11.47

-21.2

9.73

13.00

CH12, 2467MHz

24835 |

-7.547

| -7.55

-21.2

13.65

13.00

CH13, 2472MHz

2483.9785 |

-4.37

| -a37

-21.2

16.83

13.00

Frequency
(MHz)

Meter AVG
Reading
Chain 0 (dBm)

AVG EIRP
(dBm)

AVG E-field
Limit
(dBm)

AVG E-field
Margin
(dB)

Software
Setting
Chain 0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

2390 |

-41.653

| -41.65

-41.2

-0.45

10.00

14.32

CH2, 2417MHz

2389.36 |

-42.7

| -42.70

-41.2

-1.50

13.00

16.54

CH9, 2452MHz

2484.688 |

-45.079

| -45.08

-41.2

-3.88

13.00

16.48

CH10, 2457MHz

2483.9125 |

-43.379

| -43.38

-41.2

-2.18

12.00

15.74

CH11, 2462MHz

2483.6974 |

-42.802

| -42.80

-41.2

-1.60

9.00

13.30

CH12, 2467MHz

2483.5 |

-41.715

| -a1.72

-41.2

-0.52

7.00

11.21

CH13, 2472MHz

2483.9785 |

-41.633

| -41.63

-41.2

-0.43

2.00

6.15
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONICS AND SPURIOUS

LOW CHANNEL, PEAK (2412MHz) Intentionally leave blank
# Agilent 88:12:34 Aug 31, 2016 RL Marker
AP5.1.11871516),48862, Conducted A Mkr2 4,825 GHz) Sel Mark
Ref 21.5 dBm #Atten 20 dB —41.36 dBn || Select Marker
Weak o 12 3 4
Log El
18 Marker Trace
4B/ Futo 1 2 3
Offst
éé’s . Readout |
2 :) Frequency
Marker Table
#PAvg On Off
Start 1.008 GHz Stop 26.508 GHz
#Res BW 1 MHz #YBH 3 MHz Sween 63.8 ms (1601 pts) || Marker All Off
Marker Trace Type K Axis Anplitude
1 ) Frag 2,412 GHz 12,42 dEm
2 1 Freq 4.825 GHz -41.36 dBm
3 12 Freq 7.222 GHz -45.37 dBm
4 ) Freq 5,415 GHz ~43.94 dEn
More
2of 2

MID CHANNEL, PEAK (2437MHz) Intentionally leave blank
s Agilent B3:39:07 Aug 31, 2616 RL Freq/Channel
Mkr2 4.876 GHz Centsr Fraq
Eggailﬁ dBm #Htten 20 dB —45.81 dBm 13.7500000 Gl
Log o
18 Start Freq
dB/ 1.06000666 GHz|
Offst
éé‘g Stop Freq
26.5000000 GHz|
3 ©
CF Step
255000888 GHz|
#PRyg Auta Man
Start 1.008 GHz Stop 26.500 GHz
#Res BH 1 MHz WEH 3 Mz Sweep 63.8 ms (1881 pts) || o gr@eg%gggsﬁ;
Marker Trace Type K Axis Amplitude )
1 1) Freq 2.437 GH=z 12.54 dBm
2 a F 4,876 GH -45.01 dB i
3 a Freq 9,313 Bt 1519 den Uﬂ&gnal Tra[t]:fE
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REPORT NO: 16U23207-E3V2

FCC

ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HIGH CHANNEL, PEAK (2462MHz) HIGH CHANNEL, AVERAGE (2462MHz)
# Agilent 18:58:32 Aug 31, 2016 RL Freq/Channel Agilent 12:47:15 Aug 31, 2016 RL Freg/Channel
APWE.1.106715160,48382, Conducted A Mir3 9.396 GHz Center Freq APwE.1.10671516),46382, Conducted A Mkrl 4.925 265 GHz Center Freq
Epegailﬁ d(l)%m #Atten 20 dB —-43.47 dBm 137500088 Gz 53&921.5 dBm #ftten 28 dB -5A.763 dBm 4.95708008 Giiz
Log E Lag
18 Start Freq 1@ StartFreq
dB/ 10088008 GHz 4B/ 4.92450808 GHz
0ffst Offst
LL5 Stop Freq LLS StopFreq
dB 2 dB
o 3 28.5000008 GHz 4.92950000 GHz
" T CF Step) CF Step)
250000608 GHz Sf.6aa0a8 kHz
#PAvy Auto Man| Izgvg Auto Man
Start 1.088 GHz Stop 26,500 GHz ML &2
Freq Offset Freq Offset
#Res BH 1 MHz #WBH 3 MHz Sweep 63.8 ms (1061 pts) || o papaseos He 53 F% 1 0 AARAAGRE  Ha
Marker Trace Type ¥ Axis Anplitude AA
1) Freq 2,462 GHz 12,77 dBn £0F
2 oy F 4,927 GH -30.58 dB i . i
3 1) FZE 2.390 oo 43,47 Signal Track FTun Signal Track
On Off] Swp On Off
Center 4.927 688 GHz Span 5 MHz
#Res BH 1 MHz #BH 3 MHz #Sneep 5 oms (LOB1 prs)

——————

CHANNEL 12, PEAK (2467MHz)
RL

CHANNEL 12, AVERAGE (2467MHz

s Agilent 83:48:26 Aug 31, 2616 Freq/Channel Agilent 12:58:87 Aug 31, 2016 RL Freq/Channel
Mkr3 9,467 GHz Center Freq APw5.1.1¢0715163,48802, Conducted A Mkrl 4.935 528 GHz Center Freq
53253'5 dBm #Atten 20 dB -44.12 dBm 132550000 Gz 53&921.5 dBm #Atten 20 dB -49.993 dBm 4.53700000 Gz
Log Log
18 Start Freq 18 Start Freq
dB/ 10.0000686 MHz| dB/ 4.93458688 GHz|
Dffst Offst
éé‘g 2 Stop Freq 5%5 Stop Freq
S 2 26.5000000 GHz 493950000 GHz
""" T CF Step| CF Step|
2.64900006 GHz 503000006 kHz
#*PRva Auto Man IE’SVQ Auto Man
Center 13.255 GHz Span 26.49 GHz Wl 52
#Res BH 1 MHz WA 3 Mtz Sweep 66.27 ms (1001 pro) || o FrEAOFfSeY | |- oo : o req Offset
Marker Trace Type K Axis Amplitude ) AR i
1 1y Freq 2,457 GHz 13.85 dBn £
2 13 Frag 4.937 GHz -39.58 dBn Signal Track - Signal Track
3 1) Freq 5.457 GHz -44.12 dBn o 0 glgn on off|
Center 4.937 860 GHz Span 5 MHz
#Res BH 1 MHz #JBH 3 MHz wSpeep O oms (1001 pis)

Page 63 of 135

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701J

TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FAX: (510) 661-0888




REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
CHANNEL 13, PEAK (2472MHz) CHANNEL 13, AVERAGE (2472MHz
s Agilent 83:50:58 Aug 31, 2616 RL Freq/Channel % Agilent 12:53:28 Pug 31, 2816 RL Freq/Channel
APw5.1.1(671516),40862, Conducted A Mkrz 4.964 GHz Center Freq APw5.1.1¢0715163,48802, Conducted A Mkrl 4.961 635 GHz Center Freq
Eggailj dBrr(ui #Atten 20 dB -38.15 dBm 132550000 Gz 53&921.5 dBm #Atten 20 dB -57.578 dBm 1.56400000 Gz
Log £l Log
18 Start Freq 18 Start Freq
dB/ 10.0000686 MHz| dB/ 4.96158688 GHz|
Dffst Offst
L 2 Stop Freq 1L Stop Freq
dB dB
< 2. 26.5000000 GHz 4.96650000 GHz
I CF Step| CF Step|
2.64900006 GHz 503000006 kHz
#*PRva Auto Man IEQVQ Auto Man
Center 13.255 GHz Span 26.49 GHz Wl 52
#Res BH 1 MHz WA 3 Mtz Sweep 66.27 ms (1001 pro) || o FrEAOFfSeY | |- oo o req Offset
Marker Trace Type K Axis Amplitude ) Afl i
1 1) Freq 2.472 GHz 12.77 dBn £ L2
2 (1) Freq 4.954 GHz -38.15 dBn Signal Track 0 I e I et Signal Track
3 1) Freq 5.414 GHz -43.88 dBn o 0 gl;n on off]
Center 4.964 860 GHz Span 5 MHz
#Res BH 1 MHz #JBH 3 MHz wSpeep O oms (1001 pis)
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONIC AND SPURIOUS DATA

Date: 8/31/2016

Test Engineer: 40802_TP

Client: QUALCOMM

Project Number: 16U23207

Configuration: EUT With Support Equipments
Mode of operation: 11g mode

Note: if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Frequency Meter PK AG PKEIRP | PKE-field | PKE-field | Software | AVG Power
(MHz) Reading Chain 0(dBi)[ (dBm) Limit Margin Setting |Meter Reading
Chain 0 (dBm) (dBm) (dB) Chain0 | Chain 0 (dBm)
CH1, 2412MHz
4824 -41.36 -21.2 -20.16 13.00
7222 -45.37 -21.2 -24.17 13.00
9415 -43.94 -21.2 -22.74 13.00
CH6, 2437MHz
4876 -45.01 -21.2 -23.81 14.00
9313 -45.19 -21.2 -23.99 14.00
CH11, 2462MHz
4927 -39.5 -21.2 -18.30 13.00
9390 -43.47 -21.2 -22.27 13.00
CH12, 2467MHz
4937 -39.5 -21.2 -18.30 13.00
9467 -44.12 -21.2 -22.92 13.00
CH13, 2472MHz
4964 -38.15 -21.2 -16.95 13.00
9414 -43.88 -21.2 -22.68 13.00

Frequency | Meter AVG AG AVG EIRP| AVG E-field | AVG E-field | Software | AVG Power
(MHz) Reading Chain 0(dBi)| (dBm) Limit Margin Setting |Meter Reading
Chain 0 (dBm) (dBm) (dB) Chain0 | Chain 0 (dBm)

CH11, 2462MHz

4927 | -50.763 | 5076 | -a1.2 956 | 1300 |
CH12, 2467MHz

4937 | -49.993 | -49.99 | -412 -879 | 1300 |
CH13, 2472MHz

4964 |  -57.578 | 5758 | -412 -16.38 | 13.00 |
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.4. 802.11n HT20 MODE IN THE 2.4 GHz BAND

9.4.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 5.2.1

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.631 0.5
Mid 2437 17.712 0.5
High 2462 17.685 0.5
12 2467 17.685 0.5
13 2472 17.685 0.5
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

6 dB BANDWIDTH

LOW CHANNEL_2412MHz

MID CHANNEL_2437MHz

# Agilent 13:57:17 Fug 31, 2016 L Measure # Agilent 13:52:5% RAug 31, 2016 L Measure
APw5.1.1(871516),48582, Conducted A a Mkrl 17.631 MHz APw5.1.1¢8715162,46382, Conducted A a Mkrl 17.712 MHz
Ref 28 dBm #Atten 38 dB -8.344 dB Meas Off Ret 28 dBm #Atren 38 dB 0.223 dB Meas Off
#Peak #Peak
Log I Log
Lo Channel Power| 1o Channel Power
dB/ L2 e LMl i | Tl sl dB/ 1 1 I PR T | &
Offst Offst
115 115
dB Occupied BH dB Occupied BH
1] . o]
o o
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
f Tun ceor| | [ETn CCOF
Shp Swp
Center 2.412 008 GHz Span 27 WHz 1“‘0’{3 Center 2.437 B0 GHz Span 27 Wz 1"‘0’{‘2’
#Res BH 188 kHz #BH 300 kHz Sweep 2.6 ms (1081 pts) #Res BH 188 kHz #UBH 308 kHz Sweep 2.6 ms (1081 pts)
| |
HIGH CHANNEL_2462MHZ CHANNEL 12 _ 2467MHz
Agilent 14:04:47 Rug 31, 26016 L Measure ¥ Agilent 14:17:14 Pug 31, 2016 L Measure
AP5.1.11871516),48862, Conducted A a Mkrl 17.685 MHz APv5.1.10871516),48862, Conducted A a Mkrl 17.685 MHz
Ref 20 dBm #Atten 30 dB 0.267 dB Meas Off Ref 26 dBm #Atten 30 dB A.668 dB Meas Off
#Peak #Peak
Log R Log
Lo Channel Power Lo Channel Power
4B/ “ s s B/ o N Lo Jb Sl 5
Offst Offst T
11.5 11.5
dB Occupied BW dB Occupied BW
1] . o]
-0.7 -0.7
dBm dB
ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
Ul 82 Multi Carrier, Ul 52 Multi Carrier,
53 FS Power 33 F3 Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun e CCDF
Swp Swp
Center 2.452 008 GHz Span 27 MHz 1”‘0’{3 Center 2.467 698 GHz Span 27 MHz 1”‘0’{3
#Res BH 166 kHz #BH 300 kHz Sweep 2.6 ms (1661 pts) #Res BH 160 kHz #UBH 306 kHz Sweep 2.6 ms (1001 pts)
| |
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 13 _ 2472MHz
% Agilent 14:23:31 Aug 31, 2616 L Measure
APY5.1.1(8715162,48802, Conducted A a Mkrl 17685 MHz
Ref 20 dBm #tten 30 dB @782 JdB Meas Off
#Peak
Log
14
4B/ iR 1 Channel Power
St il ol Loodllag e ool anfl i
11.5
dB Occupied BH
]
Hé’l
m
ACP
#PAvg ‘
168
vl 52 Multi Carrier
$3 F9 Power
AR
£ Power Stat
Fun CCDF
Swp
Center 2.472 080 GHz Span 27 Mz ‘ 1“‘0’{‘;
#Res BH 108 kHz #YBH 308 kHz Sweep 2.6 ms (1BBL pts)
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.4.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

Channel[Frequency] 99% BW
Chain 0
(MHz) (MHz)
Low 2412 17.7458
Mid 2437 17.8272
High 2462 17.7133
12 2467 17.7034
13 2472 17.7209

Page 69 of 135

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

99% BANDWIDTH

LOW CHANNEL_2412MHz MID CHANNEL _2437MHz
i Agilent 11:23:114 Sep 2, 2016 RL Sweep i Agilent 11:25:53 Sep 2, 2016 RL |Freg/Channel
| Sweep Time| | ]
Ch Freq 2412 6Nz Trig Free 36,80 ms Th Fred 2437 GHz Trig Free 2539?'.‘;;@%5 o
Ocrupied Bandwidth |Averages: 106 | | Auto Man| Ocrupied Bandwidth |Rverages: 106 |
| Sweep | | StartFreq
Singl C 241766600 GH
APvE.1.1(871516,46802, Canducted A i | | |APvs.L.1ce71516).48502, Conducted A :
Ref 28 dBm #Htten 30 dB Ref 28 dBm #Htten 30 dB
#3amp T \ | Auto Sw_rei;g #Samp T T Stop Freq
Log ol VPR PV Norm hee | |Los o s 2.45700008 GHz
18 — 18
dB dB CF Step
Ofét it ittt Gaotﬁ Offfst [eTEnie il 429006800 1Hz
115 — 1| |15 Puto Man
a8 AR i il T f1] R dB i AAaiimt LA IS Lam e MR ek
[ \ | | Gate Setup | I — o gé'gg%é]@f@f set
Center 2,412 08 GHz Span 48 MHz Center 2,437 88 GHz Span 48 MHz ' E
#Res BH 360 kHz #UBH 1.1 MHz #3neep 30 ms (1001 pts) #Res BH 360 kHz #YBH 1.1 MHz #Sweep 30 ms (1081 pts)

5 - - - Points - - = = Signal Track|
Occupied Bandwidth Occ BN % Pur 99,00 ¥ 1061 Occupied Bandwidth Oce BH Z Pur  99.00 7 fon 0ff|
17.7458 MH=z X dB -26.90 dB 17.8272 MH=z ®x dB -26.00 dB

Transmit Freq Error  —45.753 kHz Transmit Freq Error -89.606 kHz
% dB Bandwidth 25.725 MHz* % dB Bandwidth 30.578 MHz*
|
HIGH CHANNEL _2462MHz CHANNEL 12 _ 2467MHz
# Agilent 11:27:48 Sep 2, 2016 RL Freq/Channel % Agilent 11:29:03 Sep 2, 2016 RL Freq/Channel
I I I I
-~ Center Freq - Center Freq
Ch Freq 2.462 GHz Trig Free‘ 2 46200008 Glz Ch Freq 2.467 GHz Trig Free 2 45700009 GHz
Oecupied Bandwidth [Averages: 168 | | Decupied Bandwidth [Auerages: 168 |
| Start Freq | | StartFreq
APv5.1.1(0715162,48382, Conducted A 244200000 Gz APv5.1.1¢8715162,48302, Conducted A 244700009 Gz
Ref 28 dBm #Atten 38 dB Ret 28 dBm #Atren 38 dB
#5amp T T Stop Freq 45amp T T T T StopFreq
Log ol Y Y N 248200686 GHz| Log » I "4""*’ N TS 2.43700688 GHz|
18 18
dB/ CF Step dB/ CF Step
offst (LA i Tl 4900006066 MHz offst LANEATANRIAT | 4.00000606 MHz
115 Pt Man] | 115 J | Buto Man
JB LR I TIPERDLT DR R IT I RN R de [T Ao e e T
| : i | | | | Freq Offset i | | } Freq Dffset
Center 2.462 06 GHz Span 4@ MHz || 900000000 Hzl | fconier 2467 00 Rz Span 40 Mz || 0-00000000 Hz
#Res BH 360 kHz #UBH 1.1 MHz #3neep 30 ms (1061 pts) #Res BH 360 kHz #WBH 1.1 MHz #Sweep 30 ms (1OA1 prs)
= - = = Signal Track - - = = Signal Track
Occupied Bandwidth Occ BW % Pur  99.80 % [fon 0ff Occupied Bandwidth Occ BW % Pur  99.90 % ([foy, 0t
17.7133 MHz X dB 2600 dB 17.7034 Mz X dB 265008
Transmit Freq Error  -59.189 kHz Transmit Freq Error  -89.5G61 kHz
% dB BandwWidth 23.927 MHz% % dB Bandwidth 23.978 MHzx
|
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 13 _ 2472MHz
% Agilent 11:30:17 Sep 2, 2616 RL Freq/Channel
[
Ch Freq 2472 Gz Trig Fros || , GENter Freq

Oceupied Bandwidth

|Huerages: 180

247200008 GHz

APw5.1.1(871516),48582, Conducted A

StartFreq
245200808 GHz

Ref 28 dBm #Atten 38 dB
#Samp T T StopFreq
Log PSR T 249200860 GHz
19 ®
dB/ CF Step
Offst (AL T8 AT R R A R SRR Rt TR H 4. 0A0E08E8 MHz
115 iflAuto Man
= T VR TN IETTTT TN W IEITELI TR
LA mAlAd AL [ Freqofrset
Center 2.472 6 GHz Span 40 Mz || 200900000 Hz
#Res BH 366 kHz #BH 1.1 MHz #3weep 30 ms (1001 prsd
- - ; \, Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 7 [llon Off|
17.7289 MHz % dB 2600 6B
Transmit Freq Error  -73.734 kHz
% B Bandwidth 23.913 MHz*
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

LIMITS

9.4.3. AVERAGE POWER

None; for reporting purposes only.

RESULTS

ID: 40802 Date: |08/31/16

Channel | Frequency| Power

(MHz) (dBm)

Low 2412 14.71

2 2417 15.43

3 2422 16.12

Mid 2437 16.21

10 2457 16.45

High 2462 13.52

12 2467 11.42

13 2472 6.54
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.4.4. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-2475.4.4

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output, therefore the directional gain is equal to the antenna gain.

RESULTS

ID: 40802 Date: |08/31/16

Channel | Frequency Power Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 2412 14.71 30 -15.29
2 2417 15.43 30 -14.57
3 2422 16.12 30 -13.88
Mid 2437 16.21 30 -13.79
10 2457 16.45 30 -13.55
High 2462 13.52 30 -16.48
12 2467 11.42 30 -18.58
13 2472 6.54 30 -23.46

Note: the power readings above are measured with gated method, and the measurement was
taken only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.4.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-210 A8.2

RESULTS

Duty Cycle CF (dB)] 0.63 |included in Calculations of Corr'd PSD
PSD Results
Channel | Frequency | Chain 0| Total Limit | Margin

Meas Corr'd

(MHz) (dBm) | PSD
@Bm) |(dBm)| (dB)

Low 2412 -9.096 -8.466 8.0 -16.466
Mid 2437 -8.486 -7.856 8.0 -15.856
High 2462 -9.074 -8.444 8.0 -16.444
12 2467 -8.899 -8.269 8.0 -16.269
13 2472 -9.615 -8.985 8.0 -16.985
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

PDS, Chain 0

PSD, LOW CHANNEL_2412MHz

PSD, MID CHANNEL_2437MHz

# Agilent 13:55:27 Fug 31, 2016 L Measure # Agilent 13:54:0% RAug 31, 2016 L Measure
APw5.1.1(871516),48582, Conducted A Mkrl 2.416 919 GHz| APw5.1.1¢8715162,46382, Conducted A Mkrl 2.441 912 GHz
Ref 38 dBm #Atten 48 dB —3.896 dBm Meas Off Ret 38 dBm #Atren 48 dB -8.486 dBm Meas Off
#fvg #Avy
Log SRR Log
Lo Channel Power| 1o Channel Power
dB/ dB/
Offst Offst
115 115
dB . Occupied BH dB N Occupied BH
Dl ¢ ] e
i i
m il
"Phvg ‘ ACP WPhvg ‘ ACP
186 160
VL 52 Multi Carrier VL sz Multi Carrier
53 k3 Power| | [93 FS Power
AA AA
Ect: Power Stat £t Power Stat
FTun CCDF FTun CCDF
Shp Swp
Center 2.412 008 GHz Span 27 WHz 1“‘0’{3 Center 2.437 B0 GHz Span 27 Wz 1"‘0’{‘2’
#Res BH 38 kHz #YBW 91 kHz  Sweep 90.68 ms (1763 pts) #Res BH 38 kHz #UBH 91 kHz  Sweep 90.62 ms (1771 pts)
| |
PSD, HIGH CHANNEL _2462MHz PSD, CHANNEL 12 _ 2467MHz
Agilent 14:03:43 RAug 31, 2016 L Measure ¥ Agilent 14:18:34 Pug 31, 2016 L Measure
AP5.1.11871516),48862, Conducted A Mkrl 2.466 928 GHz APv5.1.10871516),48862, Conducted A Mkrl 2.474 419 GHz
Ref 30 dBm #Atten 40 dB -9.074 dBm Meas Off Ref 38 dBm #Atten 40 dB -3.893 dBm Meas Off
#Hvy #Hvy
Log N Log
Lo Channel Power Lo Channel Power
dB/ dB/
Offst Offst
11.5 11.5
dB . Occupied BW dB . Occupied BW
] < ] o
2.0 2.0
dBm dB
ACP ACP
#PRuvy ‘ #PRvy ‘
168 160
vl s2 Multi Carrier vz Multi Carrier
JIC T 1 ISPY A U S— [ S S S L. Power 53 Pl Power
AR AR
£iF) Power Stat EC: Power 5tat
FTun CCDF FTun CCDF
Swp Swp
Center 2.452 008 GHz Span 27 MHz 1”‘0’{3 Center 2.467 698 GHz Span 27 MHz 1”‘0’{3
#Res BH 36 kHz #BH 91 kHz  Sweep 96.71 ms (1768 pts) #Res BH 30 kHz #UBH 91 kHz  Sweep 90.71 ms (1768 prs)
| |
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

PSD, CHANNEL 13 _ 2472MHz
% Agilent 17:13:89 Aug 31, 2616 L Measure
APY5.1.1(8715162,48802, Conducted A Mkrl 2476 928 GHz
Ref 30 dBm #tten 48 dB -9.615 dBm Meas Off
#Avg
Log
10 Channel Power
dB/
Offst
11.5
dB . Occupied BH
0l o
s
m
ACP
#PAvg ‘
168
uL 52 Multi Carrier
53 Fila Power
AR
f%)n Power Stat
CCDF
Swp
Center 2.472 080 GHz Span 27 Mz ‘ 1“‘0’{‘;
#Res BH 30 kHz #YBH 31 kHz  Sweep 98.71 ms (1768 prs)
|
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

9.4.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

OUT OF BAND, MID CHANNEL_2437MHz

5 Agilent 18:40:37 Sep 7, 2016 L Freq/Channel % Agilent 10:41:48 Sep 7, 2016 L Freq/Channel
APS.2(098116),40862, Conducted A Mkrl 2.431 96 GHz Center Freq APS.2(699116),40882, Conducted A Center Freq
Ezgkm dBm #Htten 30 dB 5.38 dBm 5 43700000 Gl 5§£a}<@ dBm #Htten 20 dB 130150000 Gha
Log . R log [
18 o Start Freq 18 StartFreq
dB/ I 248700686 GHz| dB/ 30.0008688 MHz|
Offst Offst
éé‘g Stop Freq 5%5 z Stop Freq
0 246700000 GHz| ol < z 260000000 GHz|
el cFstep| | |54 - - CF Step
5.00000688 MHZ 2.59780889 GHz|

#PRyg Auta Man #PRvg Auta Man
Ml 52l Start 3@ MHz Stop 26008 GHz
3 pe obreq Offset] | lues B 100 iz SUBH 300 Kz Sweep 2.482 5 (8192 ots) || , fred DFfSet

AR ) Marker Trace Type X Axic Amplitude i
£(P): : D e T 5122 don

) Signal Track| req : z —=L. m Signal Track|
FTun 3 (1) Freg 7.311 GHz -57.41 dEn
Swp Un Off] On 0ff
Center 2.437 @8 GHz Span 68 MHz

#Res BH 180 kHz

#YBH 3080 kHz

Sweep 5.8 ms (1081 pts)

yil
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE & OUT-OF-BAND EMISSIONS

BANDEDGE, LOW CHANNEL_2412MHz OUT OF BAND, LOW CHANNEL_2412MHz

& Agilent 10:47:14 Sep 7, 2016 L Freq/Channel # Agilent 10:48:30 Sep 7, 2016 L Freq/Channel
APY5.2(098116),48882, Conducted A Mkr2 2.400 80 GHz Center Freq APv5.2(098116),48882, Conducted A Center Freq
Ez;kzm dBm #Atten 30 dB | 2677 dBm [| oo G Egéalk@ dBm - #Atten 20 dB 13 8150608 G
Log Lag
18 — StartFreq 10 StartFreq
dB/ 237060606 GHz dB/ 300060600 MHz
Offst 3 Offst
ié‘S ¥ Il StopFreq 5%5 . Stop Freq
0 243000808 GHz ol 3 260000889 GHz|
— N — & £ A
e CFstep| | |50 CF Step
6.00000000 MHz 2.59708608 GHz
#+PAvy Auta Man #PAvy Autg Man
Center 2,400 08 GHz Span 68 MHz Start 30 MHz Stop 26,900 GHz
#Res BH 108 kHz WUBH 300 kHz  Sween 5.8 ms (1691 pts) g_g@r@e@%gggsﬁ; 4Res BH 180 kHz SUBH 300 Kz Sweep 2.482 5 (BL92 pts) @.g@r@eg%g@f@fsﬁz
Marker Trace Type K Axis Amplitude Marker Trace Type # Axis fAmplitude
1 1) Freq 2.399 4B GHz -25.86 dBm 1 1y Freg 2.412 GHz -8.79 dBm
2 1) Freq 2.488 BB GHz -26.77 dBm Slgnal Track g EB E:za ?ggg g:: _ES§$ :gﬂ Slgnal Track
On Qff] : e On Off]

[Copyright 2000-2010 Agllent Technologies ]

BANDEDGE, LOW CHANNEL_2417MHz

OUT OF BAND, LOW CHANNEL_2417MHz

4 Agilent 10:58:29 Sep 7, 2016 L Freq/Channel ¥ Agilent 11:00:04 Sep 7, 2016 L Freq/Channel
AP5.2(A%6116),48862, Conducted A Mkrz 2.466 88 GHz Center Freq AP5.2(698116),48862, Conducted A Center Freq
E:gkza dBm #Atten 30 dB -27.13 dBm 5 10800008 Che 532&@ dBm #Atten 20 dB 138156000 GHa
Log ! { | Log
18 it StartFreq 10 StartFreq
dB/ 237000008 GHz dB/ 300000009 MHZ
Offst 15 | Offst
LL5 it Stop Freq LLS StopFreq
?]'\3 243000666 GHz| ng kY 2 26.0008688 GHz|
ol CF Step| | [q5n [P - CF Step
£.00000000 MHz 2.59700000 GHz|
#PRuvy Auto Manl #PRvy Futo Man
Center 2,409 08 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHz
#Res BH 108 kHz WBA 380 kHz  Sween 5.8 ms (1081 prs) || gg@e@%gggsﬁ; #Res BH 108 kHz #UBH 300 kHz  Swoep 2.482 5 (8192 pts) || gg@e@%g@fgsﬁ;
Marker Trace Type ¥ Axis Anplitude ) Marker Trace Type ¥ Axiz Amplitude i
1 ) Frag 2,398 26 BHz -25.87 dEm 1 1) Frag 2.417 GHz .39 dEn
2 @) Frag 2,488 86 BHz -27.13 dEm Signal Track g EB E:ES ggig g:; -ggﬂ :gﬂ Signal Track
On Off] ' T In 0ff]
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE, LOW CHANNEL_2422MHz

s Agilent 11:01:25 Sep 7, 2016

L Freq/Channel

OUT OF BAND, LOW CHANNEL_2422MHz

W% Agilent 11:02:41 Sep 7, 2016

L

Freq/Channel

APw5.2(0908116),40802, Conducted A

Mkr2 2.480 9 GHz

Center Freq

APw5.2(090116),40862, Conducted A

Center Freq

Un

Ref 20 dBm #htten 30 dB | ‘3@'8|2 dm 1 2 46000000 GHz| | |Ter 1CdEm #hiteen 20 dB 136150000 GHz
Log I | ’ log [
18 Start Freq 18 Start Freq
dB/ 2.370000686 GHz dB/ 30.0008600 MHz
Offst . 0ffst
éé‘g o Stop Freq 5%5 Stop Freq
0 243000088 GHz| ol & 3 26.0000009 GHz|
el cFstep| | |54 ) i CF Step
G.ORRRBEEE MHZ 2.59700888 GHz|
#PRyg Auta Man #PRvg Auta Man
Center 2,406 68 GHz Span 68 MHz Start 38 MHz Stop 26.668 GHz
#Res BH 108 kHz WEH 300 kHz  Sween 5.8 ms (1001 pes) | gr@eg%gggsﬁ; 4Res BH 108 kHz #UBM 300 kHz  Sweep 2482 5 (3192 pts) | gg@eg%g@fgsﬁ;
Marker Trace Type K Axis Amplitude ) Marker Trace Type X Axic Amplitude i
1 1) Freq 2.399 16 GHz -29.47 dBm 1 1y Freg 2.422 GHz 3.37 dBm
2 12 F 2.488 B8 GH -38.82 dB i 2 (] F 4.846 GH -49.37 dB i
re : " Slgnal Trang 3 (&) F:zg 7.2B6 GH; -57.88 dBﬂ SIQHaI Tragfkf

On

BANDEDGE, HIGH CHANNEL_2462MHz

- Agilent 11:03:51 Sen 7, 2016

L Freq/Channel

OUT OF BAND, HIGH CHANNEL_2462MHz

. Agilent 11:84:5% Sep 7, 2016

L

Freq/Channel

APw5.2(096116),48302, Conducted A

Mkrz 2.483 58 GHz

Center Freq

APw5.2(698116),48382, Conducted A

Center Freq

n

IR

Ez;kﬂf] dBm | Tﬂtten 38 dB —28.73 dBm 5 45350000 Gl Esiai@ dBm . #Atren 28 dB 139156009 Ghe
Log I ‘ Log <
18 sy StartFreq 10 StartFreq
dB/ 245356666 GHz| dB/ 300060600 MHz
Offst Offst
ié‘S Stop Freq 5%5 Stop Freq
2|
0 2.51350888 GHz| ol E— 4 2 260000889 GHz|
e CFstep| | |50 - CF Step
G.AARRREEEA MHz| 2.59708688 GHz|
#Phvy Auto Man #PRvy Auto Man
Center 2,483 56 GHz Span 68 MHz Start 30 MHz Stop 26,900 GHz
#Res BH 108 kHz WEH 300 k2 Sween 5.8 ms (1001 pis) | g@r@e@%gggsﬁ; 4Res BH 180 kHz #UBN 300 kHz  Swee 2482 5 (8192 is) | g@r@eg%g@f@fsﬁz
Marker Trace Type K Axis Amplitude ) Marker Trace Type # Axis fAmplitude i
1 1) Freq 2.493 58 GHz -28.73 dBm 1 1y Freg 2.462 GHz -8.34 dBm
2 1) F 2.483 58 GH -28.73 dB i 2 1y F 4.924 GH -53.22 dB i
e : ' Signal Tragflé 3 IeH] Freq 7,366 GHo “25.42 den Signal Tragfl;

On
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE, CHANNEL 12_ 2467MHz

OUT OF BAND, CHANNEL 12_ 2467MHz

# Agilent 11:06:25 Sep 7, 2016 L Freg/Channel Agilent 11:27:18 Sep 7, 2016 L Freg/Channel

AP5.2(A%6116),48862, Conducted A Mkr2 2.483 58 GHz Center Freq AP5.2(698116),48862, Conducted A Mkr2  4.944 GHz Center Freq

E:gkﬂﬁ dBm #Atten 30 dB —-25.84 dBm 5 15350000 Che 532&@ dBm #Atten 20 dB -48.627 dBm 138156000 GHa

Log } I Log d

10 ctmypholalefed StartFreq| | (L@ Start Freq

dB/ 245350809 GHz| dB/ 300000009 MHZ

Offst | . Offst

LL5 Stop Freq LLS StopFreq

?]'\3 251350666 GHz| ng 26.0008688 GHz|

ol 4 2 .

e CFstep| | |24 CF Step
£.00000000 MHz 2.59700000 GHz|

#PRuvy Auto Manl #PRvy Futo Man

Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26,908 GHz

#Res BH 108 kHz WBA 380 kHz  Sween 5.8 ms (1081 prs) || gg@e@%gggsﬁ; #Res BH 108 kHz #UBH 300 kHz  Swoep 2.482 5 (8192 pts) || gg@e@%g@fgsﬁ;

Marker Trace Type ¥ Axis Anplitude ) Marker Trace Type ¥ Axiz Amplitude i
IeH) Freq 2.483 5@ GHz -25.34 dBn 1 Ieh] Freq 2,467 GHz 256 dBn
2 a Freq 2.483 50 GHz -25.34 dBn Signal Track g EB EIEE ?33‘11 gni :gggg :gﬂ Signal Track

On 0ff 3 a Freq 13,613 GHz _BR.23 dBn On Ot

[Copyright 2000-2010 Agilent Technologies ]

BANDEDGE, CHANNEL 13_ 2472MHz

OUT OF BAND, CHANNEL 13_ 2472MHz

s Agilent 11:46:12 Sep 7, 2016 L Freq/Channel Agilent 11:47:30 Sep 7, 2816 L Freq/Channel
APw5.2(098116),48802, Conducted A Mkre 2.483 74 GHz Center Freq AP5.2(698116),48882, Conducted A Center Freq
Ezgkm dBm #Htten 30 dB —-24.8% dBm 5 453350000 Gl Eggai@ dBm #Htten 20 dB 130150000 Gha
Log log [
18 Start Freq 18 Start Freq
dB/ 24535086868 GHz| dB/ 30.0008688 MHz|
Offst 2 Offst
11.5 A 115
& b Stop Freq 4B Stop Freq
0 2.51350000 GHz| ol 3 260000000 GHz|
el cFstep| | |54 e il i T CF Step
5.00000688 MHZ 2.59780889 GHz|
#PRyg Auta Man #PRvg Auta Man
Center 2.483 56 GHz Span 68 MHz Start 38 MHz Stop 26.668 GHz
#Res BH 108 kHz WEH 300 kHz  Sween 5.8 ms (1001 pes) | gg@eg%gggsﬁ; 4Res BH 108 kHz #UBM 300 kHz  Sweep 2482 5 (3192 pts) | gg@eg%g@fgsﬁ;
Marker Trace Type K Axis Amplitude ) Marker Trace Type X Axic Amplitude i
1 1) Freq 2.483 5B GHz -25.76 dBm 1 1y Freg 2.472 GHz 1.71 dBm
2 ) F 2,483 74 GH -24.88 dB ; 2 <8} F 4.944 GH ~46.42 dB ;
e : ' Signal Tra[t]:fE 3 e Froa 9,364 6Ho 5367 den Signal Tragfl;

Un

On
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

9.4.7. CONDUCTED BANDEDGE and HARMONICS/SPURIOUS IN
RESTRICTED BANDS

BANDEDGE PLOTS

LOW CHANNEL, PEAK (2412MHZ)

LOW CHANNEL, AVERAGE (2412MHZ)

A Agilent 12:61:21 Sep 2, 2016 Freg/Channel # Agilent 15:16:31 Sep 2, 2016 FregiChannel
AFW5 2(090116) 40802, Conducted A Mkr1 2.388 88 GHz Corter F AF\5 2(090116) 40802, Conducted A Mkr1 2.389 057 0 GHz Corter F
) erter Freq ) erter Freq
::L:l.s dBm Atten 20 dB 1896 dBm (| o 3:‘1';1.5 dBm #Atten 26 dB 43110 dBm [ 0 G
Log S Log B
0 Stait Freq 10 Stait Freq
dB/ 2.31000000 GHz dB/ 2.38863000 GHz
Ofist Ofist
1.5 1.5
dB Stop Freq dB | Stop Freq
2/f| 2.39000000 GHz 2.38913000 GHz
CF Step CF Step
8.00000000 MHz 50.0000000 kHz
#PAvg Auto Man ‘:UP?“'Q Aulo Man
M1 52 Freq Cfiset W1 52 L Freq Cifset
S3 F 0.00000000 Hz 83 FS 0.00000000 Hz
Al AA
afl): i ufl): ]
FTun Signal Track FTun Signal Track
Swp Cn cf Swp On [9
Center 2.350 00 GHz Span &0 MHz Center 2.388 880 0 GHz Span 500 kHz |
#Res BW 1 MHz #VBW 3 MHz #Sweep 5 ms (1001 pis) #Res BW 1 MHz #VBW 3 MHz #Sweep 10 ms (1001 pis)
| |
CHANNEL 2, PEAK (2417MHZ) CHANNEL 2, AVERAGE (2417MHZ)
% Agilent 15:50:35 Sep 6, 2016 Freq/Channel % Agilent 15:52:33 Sep 6, 2016 Freq/Channel
APw5.2(090116),40802, Conducted A Mkrl 2.383 2@ GHz| AP5.2(099116),40802, Conducted A Mkrl 2.383 198 12 GHz
Ref 215 dBn  #Atten 26 dB —24.92 dbm || Cemter Freaf | lp roi o upn  wAtten 26 dB -45.350 dBm || , CENter Freq
Pk 2.35000000 Giz| | [4fug 2.36920000 GHz
Log EEEE— Log
18 Start Freq 18 Start Freq
dB/ 2.318000808 GHz dB/ 2.38919508 GHz|
Offst Offst
ﬁé‘S Stop Freq éé.S Stop Freq
239066006 GHz 2.38926500 GHz|
CF Step CF Step
.BEaaReE MHz 1.@@@@@@@@ kHz|
#PAvg utn #PAvy Auto Man
108
Ul 52 Freq Offset WL 52 : Freq Dffset
$3 FC 0.0PA80008 Hz 53 FS 0.0R000000 Hz
AR AR
£ £
F'T'u)ﬂ Signal Track F%J:] Signal Track
Swp On i Swp On i
Start 2,318 86 GHz Stop 2.398 G0 GHz Center 2.389 268 B0 GHz Span 18 kHz
#Res BH 1 MHz #BH 3 MHz #3neep 15 ms (1061 pts) #Res BH 1 MHz #BH 3 MHz #Sweep 15 ms (1OA1 prs)
|
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 10, PEAK (2457MHz)
RL

CHANNEL 10, AVERAGE (2457MHz

s Agilent 11:55:38 Sep 6, 2016 Freq/Channel w% Agilent 11:58:31 Sep B, 2016 RL Freq/Channel
APS.2(098116),40862, Conducted A Mkrl 2.483 846 5 GHz Center Freq APS.2(699116),40882, Conducted A Mkrl 2.483 683 5 GHz Center Freq
Eggailj dBm #Htten 26 dB —-21.56 dBm 5 49175000 Gl 53&921.5 dBm #Htten 26 dB -43.712 dBm 5 45384650 Gha
Log Log
18 Start Freq 18 Start Freq
dB/ 2433508868 GHz| dB/ 2.48359658 GHz|
Offst Offst
éé‘g Stop Freq 5%5 Stop Freq
. 2.50000000 GHz| 2.484H9650 GHz|
>
CF Step CF Step
— o 1.65000688 MHz 50.0800868 kHz
#*PRva Auto Man IE’SVQ Auto Man
1
ML 52 Freq Offset WL 52 © Freq Dffset
EE 000000000 Hz §3 ¥ 000000000 Hz
AA AA
£ . £ .
F%u)ﬂ Signal Track| F§u>;1 Signal Track|
Sup On 0FL | |50 n Off

#Res BH 1 MHz

Start 2.483 586 6 GHz

#YBH 3 MHz

Stop 2.500 006 0 GHz
#Sweep 10 ms (1001 pts)

}

#Res BH 1 MHz

Center 2.483 846 § GHz

#YBH 3 MHz

Span 5606 kHz
#Sweep 15 ms (1001 pts)

HIGH CHANNEL, PEAK (2462MHz)
T

HIGH CHANNEL, AVERAGE (2462MHz)

A Agilent 15:21:13 Sep 2, 2016 R Freg/Channel i Agilent 15:29:37 Sep 2, 2016 R T |FregChannel
AFu5 2(090116) 40802, Conducted A Mki1 2.483 615 5 GHz Corter F AFu5 2(090116) 40802, Conducted A Mkr1 2.483 586 5 GHz Corter F
erter Freq erter Freq
Rel 21.5 dB #Atten 26 dB -13.10 dB Rel 21.5 dB #Atten 26 dB -41.685 dB
Poak = T |[ 249175000 GHz iy = = = || 2 48361550 GHz
g
Log Log
0 Stait Freq 10 Stait Freq
dB/ 2.48350000 GHz dB/ 2.48336550 GHz
Offst Offst
1.5 1.5
dB f’ Stop Freq dB Stop Freq
2.50000000 GHz 248386550 GHz
CF Step CF Step
1.65000000 MHz 50.0000000 kHz
#PAvg Auto Man ‘:UP?“'Q Aulo Man
[
M1 52 Freq Cfiset W1 52 Freq Cifset
S3 F 0.00000000 Hz 83 F§ 000000000 Hz
AA| AR
uff): i off): i
FTun Signal Track FTun Signal Track
Swp Cn cf Swp On cif
Start 2.483 500 0 GHz Stop 2.500 000 0 GHz Center 2.483 615 5 GHz Span 500 kHz |
#Res BW 1 MHz #VBW 3 MHz #Sweep 10 ms (1001 pts) #Res BW 1 MHz #VBW 3 MHz #Sweep 10 ms (1001 pis)
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 12, PEAK (2467MHz)
RL

CHANNEL 12, AVERAGE (2467MHz

# Agilent 11:17:26 Sep 6, 2016 Freq/Channel % Agilent 16:20:24 Sep 14, 2016 RL Freq/Channel
AP5.2(A%6116),48862, Conducted A Mkrl 2.483 846 5 GHz Center Freq APw5.2(090116),40802, Conducted A Mkrl 2.433 848 47 GHz Center Freq
E:2k21.5 dBm #Atten 26 dB -5.68 dBm 5 191 75088 iz Ehe\fing.S dBm #Atten 20 dB -42.683 dBm 2 46384650 Gl
Log EEEE— Lng
18 StartFreq 18 StartFreq
dB/ 248350008 GHz dB/ 2.48384150 GHz
Dffst Offst
1
ééﬁ (I: Stop Freq éés Stop Freq
ikl phroly 2.50000608 GHz 2.48385150 GHz
WM CF Step CF Step
4 1.BLERAGEE MHz 1.00000008 kHz
#PAvy Auto Manl PAvg Auto Manl
“M 108
M1 S2 . Freq Offset (L) R4 N SR RN NUUIPR I P . QPSR NSRRON P Freq Offset]
3 FS prodesidrpeo g egaanne Hz| | [$3 FS 0.00000000 Hz,
AR AA|
ﬁtﬁn Signal Track f%fujn Signal Track
Swp On i Sup On Off
Start 2483 GEA B GHz Stop 2.5080 806 B GHz Center 2.483 846 50 GHz Span 10 kHz
#Res BH L MHz #WEH 3 MHz #5ween 16 ms (1081 prs) #Res BH 1 MHz #VBH 3 MHz #Sneep 10 ms (1001 pts)
Copyright 2000-2010 Agilent Technologies | Copyright 2000-2010 Agilent Technologies |

CHANNEL 13, PEAK (2472MHz)

CHANNEL 13, AVERAGE (2472MHz

i Agllent 15:36:13 Sep 2, 2016 R T |Freg/Channel - Agilent 16:04:13 Sep 14, 2016 RL Freg/Channel
AFv5.2(090116).40802, Conducted A Mki1 2.484 028 0 GHz Certer F APwS.2(090116),40802, Conducted A Mkrl 2.484 018 92 GHz Center Freq
A erter Freq -
gpelgl.s dBm #Atlen 26 dB 7.16 dBm 2 49175000 Gl Elle]\ngZLS dBm #Atten 20 dB 41.561 dBm 2 48402800 Gl
Log R Log
10 Start Freq 10 Start Freq|
dB/ 248350000 GHz dB/ 2.43401860 GHz
Ofist | . ?;fgt
15 | o q :
A g L Stop Freq 4B Stop Freq
ooy 2.50000000 GHz 2.48403800 GHz,
Moy,
- CF Step CF Step|
Yo 165000000 MHz 2.00009008 kHz
#PAvg Auto Man PAvg Auto Man
R 108 _<1>
M1 52 b ondl|  Freq Ctiset WL S2lesty gttt s i e i gt Freq Offset
83 F . 0.00000000 Hz 53 F9 0.06000000 Hz
AA| AR
): £(f .
ElT:un Signal Track ETun 0 Signal Tragﬁ
Swp On Cf Sup n 0ff
Start 2.483 500 0 GHz Stop 2.500 000 0 GHz Center 2.484 023 @0 GHz Span 20 kHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 10 ms (1001 pis) #Res BH 1 MHz #UBH 3 MHz #Sweep 10 ms (1001 pts)
Copyright 2000-2010 Agilent Technologies | Copyright 2000-2010 Agilent Technologies |
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

BANDEDGE DATA

Date:

Test Engineer:
Client:

Project Number:
Configuration:
Mode of operation:

9/2/2016
40802_TP
QUALCOMM
16U23207
EUT With support Equipments
BE_DTS_WLAN - n mode

Note : if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Meter PK
Reading
Chain 0 (dBm)

Frequency
(MHz)

AG
Chain 0
(dBi)

PK EIRP
(dBm)

PK E-field
Limit
(dBm)

PK E-field
Margin
(dB)

Software
Setting
Chain 0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

2388.88 |  -18.96

| -18.96 21.2

2.24

12.00

CH2, 2417MHz

23892 |  -24.92

| 24.92 21.2

-3.72

12.00

CH10, 2457MHz

2483.8465 |  -21.56

| 2156 1.2

-0.36

12.00

CH11, 2462MHz

2483.6155 | -13.1

| -13.10 21.2

8.10

12.00

CH12, 2467MHz

2483.8465 |  -9.08

| -9.08 21.2

12.12

12.00

CH13, 2472MHz

2484.028 | -7.16

| -7.16

-21.2

14.04

12.00

Meter AVG
Reading
Chain 0 (dBm)

Frequency
(MHz)

AG
Chain 0
(dBi)

AVG EIRP
(dBm)

AVG E-field
Limit
(dBm)

AVG E-field
Margin
(dB)

Software
Setting
Chain 0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

238888 |  -43.11

| -43.11 -41.2

-1.91

10.00

14.71

CH2, 2417MHz

2389.2 |  -46.35

| -46.35 -41.2

-5.15

13.00

16.05

CH10, 2457MHz

2483.8465 | -43.712

| -a3.71 -41.2

-2.51

12.00

16.45

CH11, 2462MHz

2483.6155 | -41.685

| -41.69 -41.2

-0.48

9.00

13.52

CH12, 2467MHz

2483.8465 | -42.683

| -42.68 -41.2

-1.48

7.00

11.56

CH13, 2472

2484.028 |  -41.561

| -a1.56 -41.2

-0.36

2.00

6.54
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONICS AND SPURIOUS

LOW CHANNEL, PEAK (2412MHz) LOW CHANNEL, AVERAGE (2412MHz)
# Agilent B9:56:31 Aug 31, 2016 RL Freq/Channel - Agilent 12:39:49 Aug 31, 2016 RL Freg/Channel
APWE.1.106715160,48382, Conducted A Mkr3 9.448 GHz Center Freq APwE.1.10671516),46382, Conducted A Mkrl 4.822 788 GHz Center Freq
Eggailﬁ dBrm #Atten 20 dB -43.1% dBm 137500000 Ghe 53&921.5 dBmn #Atten 20 dB -52.919 dBm 1.57500000 GHa
Log 2 Log
18 Start Freq 1a StartFreq
dB/ 1.00000000 GHz| dB/ 452250000 GHz
Offst Offst
éé’s 5 Stop Freq éés StopFreq
3
= 26.5000686 GHz| 4.82758088 GHz|
e CF Step) CF Step)
2.55000088 GHz 503000080 kHz,
PRy Auto Man| Izg"’g Auto Man
Start 1.088 GHz Stop 26,500 GHz Wl s
+Res BH 1 MHz WBA 3 Mz Sweep 63.3 ms L00l pro) || , FYEAOffseY | oo o o req Offset
Marker Trace Type K Axis Anplitude ) RAl ¢ i
- i =0
ra . z —44.| m H : i
3 1) Fmﬂ 9.448 GHz -43.19 dBn Signal Track FTun Signal Track
On Qff] Sn On 0ff
o
Center 4.825 809 GHz Span 5 MHz
4Res BH 1 MHz #BH 3 MHz #5weep 5 ms (1081 prs)
| |
CHANNEL 2, PEAK (2417MHz) Intentionally leave blank
s Agilent 16:52:53 Sep 14, 2616 RL Freq/Channel
APS.2(098116),40862, Conducted A Mkr3 9.398 GHz Centsr Fraq
Eggailﬁ d1Bm #Atten 20 dB —-45.06 dBm 13.7500000 Gl
Log
18 Start Freq
dB/ 1.06000666 GHz|
Offst
éé‘g Stop Freq
é 26.5000000 GHz
°
1 CF Step
2.55000080 GHz
#Phvg Auto Man|
Start 1.008 GHz Stop 26.500 GHz
#Res BH 1 MHz WEH 3 Mz Sweep 63.8 ms (1881 pts) || o gr@eg%gggsﬁ;
Marker Trace Type K Axis Amplitude )
1 (1) Freq 2.417 GHz 9.67 dBn
2 [¢B) F 4.825 GH -43.35 dB i
3 1) F?EE 9,350 B 15,06 den OHS'g"aI Trang
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

CHANNEL 3, PEAK (2422MHz)
L

# Agilent 16:54:43 Sep 14, 2016 R Freq/Channel
AP5.2(A%6116),48862, Conducted A Mkr3 7.273 GHz)
Ref 215 dBm  #Atten 20 d3 4619 dBn ||, Center Freq
Wbeak T 137500606 GHz
[+3
Log
18 Start Freq
dB/ 1.00000608 GHz|
Offst
éé’s Stop Freq
26.5000686 GHz|
< o
CF Step
255000000 GHz|
#PAvy Futo Man|
Start 1.008 GHz Stop 26.508 GHz
#Res BH 1 MHz WBA 3 Mz Sweep 63.8 ms (1061 prs) || gg@e@%gggsﬁ;
Marker Trace Type ¥ Axis Anplitude )
IeH) Freq 2,422 GHz 11.56 dBn
2 I¢H) F 4,850 GH -44.76 dB i
3 1) F:g 7.273 GH; -46.19 dB: Slgnal Tragfl%

n

e

Intentionally leave blank

MID CHANNEL, PEAK (2437MHz)
L

s Agilent 18:13:55 Aug 31, 2616 R Freq/Channel
APvE.1.1(0715162,48882, Conducted A Mkr2 4.876 GHz c F
Ref 21.5 dBm #fitten 20 dB —44.15 dBm enter Freq
ook [ 13.7500000 GHz
LDQ 1
18 Start Freq
dB/ 1.06000666 GHz|
Offst
éé‘g Stop Freq
(2; g 26.5000000 GHz|
. CF Step
255000888 GHz|
#PRyg Auta Man
Start 1.008 GHz Stop 26.500 GHz
#Res BH 1 MHz WEH 3 Mz Sweep 63.8 ms (1881 pts) || o gg@eg%gggsﬁ;
Marker Trace Type K Axis Amplitude )
1 1) Freq 2.437 GH=z 12.48 dBm
2 12 F 4.876 GH -44,15 dB H
3 1y F:zg 9,398 GHE -43.24 dB: UHSIQHaI Trang

Intentionally leave blank
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HIGH CHANNEL, PEAK (2462MHz)

# Agilent 18:19:45 RAug 31, 2016 RL Freq/Channel
AP5.1.11871516),48862, Conducted A Mkr3 9.313 GHz
Ref 215 dBn  #Atten 20 d3 42.38 den ||, Center Freq
13.7500666 GHz|
#Peak
o
Log ]
18 Start Freq
dB/ 1.00000608 GHz|
Offst
LL5 Stop Freq
dB 2 .
= 26.5000686 GHz|
B A CF Step
255000000 GHz|
#PAvy Futo Man|
Start 1.008 GHz Stop 26.508 GHz
#Res BH 1 MHz WBA 3 Mz Sweep 63.8 ms (1061 prs) || gg@e@%gggsﬁ;
Marker Trace Type ¥ Axis Anplitude )
IeH) Freq 2,462 GHz 11,98 dBn
2 I¢H) F 4,827 GH —41.45 dB i
3 1) F:g 9.313 GHz -42.868 dB: Slgnal Tragé

n

e

Intentionally leave blank

CHANNEL 12, PEAK (2467MHz)
s Aglent 18:24:36 Aug 31, 2016 RL

Freq/Channel

APv3.1.10671316),40862, Conducted A

Mkr3 9.399 GHz

Center Freq

Ref 21.5 dBm #Htten 20 dB —-43.4% dBm 13.7500000 Gl
wPeak [ o
log [—
18 Start Freq
dB/ 1.06000666 GHz|
Offst
éé‘g 2 Stop Freq
& g 26.5000000 GHz|
. T T CF Step
255000888 GHz|
#PRyg Auta Man
Start 1.008 GHz Stop 26.500 GHz
#Res BH 1 MHz WEH 3 Mz Sweep 63.8 ms (1881 pts) || o gg@eg%gggsﬁ;
Marker Trace Type K Axis Amplitude )
1 12 Freq 2.467 GHz 13.38 dBm
2 (1) F 4.927 GH —41.81 dB ;
3 ) FFEE 9,356 B 158 den Signal Tra[t]:fE

Un

Intentionally leave blank
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
CHANNEL 13, PEAK (2472MHz) CHANNEL 13, AVERAGE (2472MHz
# Agilent 11:22:36 Aug 31, 2016 RL Freq/Channel - Agilent 11:24:51 Rug 31, 2816 RL Freq/Channel
APWE.1.106715160,48382, Conducted A Mir3 9.364 GHz Center Freq APwE.1.10671516),46382, Conducted A Mkrl 4.958 255 GHz Center Freq
Epegailﬁ dBm #Atten 20 dB —-43.52 dBm 137500088 Gz 53&921.5 dBm #ftten 28 dB -5A.553 dBm 4.95708008 Gliz
Log ? Lag
18 Start Freq 1@ StartFreq
dB/ 10088008 GHz dB/ 494950808 GHz
0ffst Offst
s 2 Stop Freq 1L Stop Freq
dB 2 R dB
% 26.5000686 GHz| 4.95458688 GHz|
A T CF Step) CF Step)
250000608 GHz Sf.6aa0a8 kHz
#PAvy Auto Man| Izgvg Auto Man
Start 1.088 GHz Stop 26,500 GHz ML &2
Freq Offset Freq Offset
#Res BH 1 MHz #WBH 3 MHz Sweep 63.8 ms (1061 pts) || o papaseos He 53 F% S 0 AARAAGRE  Ha
Marker Trace Type ¥ Axis Anplitude AA
1 13 Frag 2.472 GHz 11.72 dBn £0F
2 [¢%) F 4,952 GH -32.27 dB i . i
3 1) FZE 2,384 BHo 4355 Signal Track FTun Signal Track
On Off] Swp On Off
Center 4.952 668 GHz Span 5 MHz
#Res BH 1 MHz #BH 3 MHz #Sneep 5 oms (LOB1 prs)
|
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HARMONIC AND SPURIOUS DATA

Date:

Client:

Test Engineer:

Project Number:
Configuration:
Mode of operation:

8/31/2016
40802_TP
QUALCOMM
16U23207

EUT With Support Equipments

n mode HT20

Note: if the PK margin is greater than 20 dB, there is no need to get AVG reading.

Frequency
(MHz)

Meter PK
Reading
Chain 0 (dBm)

AG

PK EIRP
(dBm)

PK E-field
Limit
(dBm)

PK E-field
Margin
(dB)

Software
Setting
Chain0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

4825

-40.65

-21.2

-19.45

9440

-43.19

-21.2

-21.99

CH2, 2417MHz

4825

-43.35

-21.2

-22.15

9390

-45.06

-21.2

-23.86

CH3, 2422MHz

4850

-44.76

-21.2

-23.56

7273

-46.19

-21.2

-24.99

CH6, 2437MHz

4876

-44.15

-21.2

-22.95

9390

-43.24

-21.2

-22.04

CH11, 2462MHz

4927

-41.45

-21.2

-20.25

9313

-42.8

-21.2

-21.60

CH12, 2467MHz

4927

-41.81

-21.2

-20.61

9390

-43.48

-21.2

-22.28

CH13, 2472MHz

4952

-38.27

-21.2

-17.07

9364

-43.52

-21.2

-22.32

Frequency
(MHz)

Meter AVG
Reading
Chain 0 (dBm)

AG
Chain0
(dBi)

AVG EIRP
(dBm)

AVG E-field
Limit
(dBm)

AVG E-field
Margin
(dB)

Software
Setting
Chain0

AVG Power
Meter Reading
Chain 0 (dBm)

CH1, 2412MHz

4825

| -52.919

| 5292 |

-41.2

| -11.72

| 12.00

CH13, 2472MHz

4952

| -50.653

| -50.65 |

-41.2

| -9.45

| 12.00
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REPORT NO: 16U23207-E3V2

FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HARMONICS AND SPURIOUS BELOW 1G

¥ Agilent B9:36:25 Sep 9, 2016 RL Freq/Channel
APY5.2(090116),48802, Conducted A Mkrd  980.6 MHz ¢ F
Ref 19.5 dBm #ftten 18 dB -53.80 dBm enter Freq
thoak 515000000 MHz
Log
18 Start Freq
dB/ 30.0008008 MHz
Offst
}jé.S Stop Freq
1.06888000 GHz
3
1z 4 CF Step
2.3 Y 97.0000008 MHz
#Phvy i i i i i | | Auto Man
Start 30.0 MHz Stop 1686 @ GHz
#Res BH 108 kHz WUBH 308 kHz  Sweep 92.73 ms (1001 pts) gggg@%ggg S‘H’:
Marker Trace Type K Rxie Amplitude i
1 1y Freq E8.1 MH=z -B5.22 dBm
2 1 F 122.2 IMH: -64.31 dB H
3 &%) F:Zg 476.2 MH: -53.59 dE: |Dn5|gna| Traoc\ckf
4 1y Freg 986.6 MHz -£3.88 dBm =

HARMONIC & SPUR_BELOW 1G_DATA

Date:

Client:

Test Engineer:

Project Number:
Configuration:
Mode of operation:

9/1/2016
40802_TP
Qualcomm Tech
16U23207

EUT with Support Equipment

Worst Case

Note: if the QP margin is passing there is no need to get QP measurement.

Frequency
(MHz)

Meter PK
Reading
Chain 0 (dBm)

AG Chain
0 (dBi)

PK EIRP
(dBm)

QP E-field
Limit
(dBm)

QP E-field
Margin
(dB)

60.1

-65.22

-65.22

-55.2

-10.02

122.2

-64.31

-64.31

-51.68

-12.63

476.2

-53.59

-53.59

-49.18

-4.41

980.6

-63.8

-63.80

-41.22

-22.58
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONICS AND SPURIOUS BELOW 30MHz

Z Agilent 09:52:56 Sep 9, 2016 RL Freg/Channel
APY5.2(096116),40802, Conducted A Mkrd 27.451 MHz
Ref 19.5 dBm sftten 18 dB -64.23 dbm || , Center Freq
ook 15.0045000 MHz
Log
16 StartFreq
dB/ 9.00000000 kHz
Offst
11.5
dB Stop Freq
300000000 MHz
o z g 4 CF Step
Ph I/ b4 | hd 2.99910000 MHz
N i i i e e -
Start 9 kHz Stop 30.000 MHz
¥Res BH 108 kHz +UBH 300 kHz _ Sweep 2.867 ms (1001 pts) @g&;’@%g@fg set
Marker Trace Type X Axis Amplitude "
1 1) Freq 3.888 MHz =59.12 dBm
2 1) F 8.817 MH -63.68 db 7
3 a1 Frag 13,985 Hiis 6433 don Signal Track
4 1y Freq 27.451 MHz 64,28 dBm On Off

HARMONIC & SPUR_BELOW 30MHz_DATA

Date: 09/09/2016

Test Engineer: 40802_TP

Client: Qualcomm Tech

Project Number:  16U23207
Configuration: EUT with Support Equipments
Mode of operation: Worst Case

Note: if the QP margin is passing there is no need to get QP measurement.

Frequency Meter PK AG PK EIRP QP/AVG QP/AVG
(MHz) Reading (dBm) | E-field Limit | E-field Margin
Chain 0 (dBm) (dBm) (dB)

3.008 -59.12 -53.12 -30 -23.12
8.017 -63.6 -57.60 -30 -27.60
13.985 -64.33 -58.33 -30 -28.33
27.451 -64.28 -58.28 -30 -28.28
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC 8§15.205 and §15.209
IC RSS-210 Clause 8.9 (Transmitter)

IC RSS-GEN Clause 7.1.2 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uvV/im)at3m (dBuV/m) at 3 m
0.009 — 0.490 2400/F (kHz) 2400/F (kHz)
0.490 — 1.705 24000/F (kHz) 24000/F (kHz)
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used

unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
Please refer to test report section 9.1 for duty cycle factor information. Note: The pre-scan
measurements above 1GHz the VBW is set to 30 kHz.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

10.2. TRANSMITTER ABOVE 1 GHz
10.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL BANDEDGE, HORIZ

s |
///, o~
5 rf
i
/f
7
I/,
£
_,,/'\/
dagsi i, JIFRRN | T TE 19 ) TICIRPRETRRSTIN PPN BV provoTY m A sl
p '] \ S
f
| i N 1 )
T B s it (oh o g e
arge o - t ~ = upa o
Low CH Bondedas o 281
Marker Frequency Meter Det “AF 346 (db/m) ‘Amp/Cbi/Fitr/Pad (dB) 'DC Corr (dB) Correctec d Average Limit (dBuV/m) Margin ‘Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity.
(GHz) Reading Reading (@8) (d8) (Degs) (cm)
(dBuV) (dBuv/m)
1 *239 36.26 Pk 323 237 0 44.86 - B 74 -29.14 84 379 H
2 *2.365 38.94 Pk 321 -23.8 0 47.24 - - 74 -26.76 84 379 H
3 *239 25.56 RMS 323 237 1 34.26 54 -19.74 - - 84 379 H
4 *2.361 26.69 RMS 321 237 1 35.19 54 -18.81 - B 84 379 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

LOW CHANNEL BANDEDGE, VERT
Fr i B
15
a5
85¢
4
o,
Fr GH=z
Fange UHz) Ty Faf/ftn  Dot/fg Typs a— Fhapaitode — = [ ™ - [ da
Low CH Bondedos J. 15T 38915 2 Jun 2816
Mark Frequency Meter Det "AF T346 (db/m) “Amp/Cbi/Fitr/Pad (dB) 'DC Corr (dB) Correcte d ‘Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (em)
(Buv) (dBuv/m)
1 *2.39 35.92 Pk 323 -23.7 0 44.52 74 -29.48 8 101 \
2 *2.375 39.22 Pk 322 -23.7 0 47.72 - - 74 -26.28 8 101 \
3 *2.39 25.34 RMS 323 -23.7 1 34.04 54 -19.96 8 101 \
4 *2.387 26.51 RMS 323 -23.7 1 35.21 54 -18.79 8 101 v

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESTRICTED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL BANDEDGE, HORIZ
Fr i 18:1
R ige
15
85
85¢
3 o B
.-7‘-‘ v'"‘\\\
A \\
/flr. \\\\
v/ AN 2
asl./ '_W.“ FRTTPIRUIT GREY  REWIORT WP [Te%, " L Ll | RETEET A7 00, TEMTP TPy 1Y
o P i
Tt b s T A BT A r s VA A A gy o R AN 1, b S i A B g il
Fi
nge (iFz) [ fo Fia  Foapaitiods a4 BT [ Tepm Sorep gl Fode
b s T . i
High CH Bordadge = # TST 38815 2 Jun 2815
‘Mark Frequency Meter Det "AF 7346 (db/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Correcte: d “Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (@8) (@) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 38.61 Pk 324 236 0 47.41 - - 74 -26.59 119 258 H
2 *2.485 40.01 Pk 324 -23.7 0 48.71 - - 74 -25.29 119 258 H
3 *2.484 28.25 RMS 324 236 1 37.15 54 -16.85 - B 119 258 H
4 *2.485 30.62 RMS 324 237 1 39.42 54 -14.58 119 258 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HIGH CHANNEL BANDEDGE, VERT

85
H . aMH
F gy ~H
— ] [ - [ o 0 £ [ Tope - I e
[l rladg 5 )
Mark Frequency Meter Det 'AF 7346 (db/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (em)

(Buv) (dBuV/m)
1 *2.484 38.69 Pk 324 -23.6 0 47.49 - - 74 -26.51 6 186 4
2 *2.485 41.02 Pk 324 -23.7 0 49.72 - - 74 -24.28 6 186 Vv
3 *2.484 28.95 RMS 324 -23.6 1 37.85 54 -16.15 - - 6 186 \
4 *2.485 3174 RMS 324 -23.7 1 40.54 54 -13.46 6 186 Vv

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HARMONICS AND SPURIOUS EMISSIONS
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AF T345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
*4.824 41.87 PK2 33.8 -31.8 0 43.87 - - 74 -30.13 134 102 H
*4.824 35.09 MAv1 33.8 -31.8 1 37.19 54 -16.81 - - 134 102 H
*4.824 43.15 PK2 33.8 -31.8 0 45.15 - 74 -28.85 99 233 v
*4.824 38.31 MAv1 33.8 -31.8 1 40.41 54 -13.59 - - 99 233 \Y
1.993 37.93 PK2 315 -22.1 0 47.33 - - 74 -26.67 126 186 \
7.239 41.72 PK2 35.6 -30.1 0 47.22 - - 74 -26.78 345 260 \
9.648 37.53 PK2 36.8 -26.8 0 47.53 - - 74 -26.47 245 371 v
13.421 34.21 PK2 39.1 -24 0 49.31 - - 74 -24.69 134 263 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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DATE: 11/8/16

REPORT NO: 16U23207-E3V2
IC: 2723A-SWOCT

FCC ID: J9CSWOC-T
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fltr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (em)
(dBuv) (dBuV/m)

*4.874 40.43 PK2 33.8 -32.7 0 41.53 - 74 -32.47 115 142 H
*4.874 30.97 MAv1 33.8 -32.7 1 3217 54 -21.83 - - 115 142 H
*4.874 43.22 PK2 33.8 -32.7 0 44.32 - 74 -29.68 334 308 \
*4.874 36.87 MAv1 33.8 -32.7 1 38.07 54 -15.93 - 334 308 v
*731 41.73 PK2 35.6 -30.5 0 46.83 - - 74 -27.17 345 293 \Y
*731 34.35 MAv1 35.6 -30.5 1 39.55 54 -14.45 - - 345 293 Vv
1.844 35.71 PK2 30.4 -22.1 0 44.01 - - 74 -29.99 247 293 \
1.994 40.12 PK2 315 -22.1 0 49.52 - - 74 -24.48 251 237 v
12.79 34.19 PK2 39.4 -24.5 0 49.09 - - 74 -24.91 7 335 \Y

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
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L Fremo m Chomber B = =—— - _ = ——— ___Hl-. Il— - 2816 1 )+ 30 T
1 a5 i
. W — [ m M
35| w.l‘ s ;
el
| i T g e S e [ R T i
L t haml k B — S 18 Hiug 1 |‘—'__'I !
185
15 : .
1 — R e T G T T e 14 — - T8

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AF T345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)

(dBuv) (dBuV/m)

*1.278 35.11 PK2 28.8 -23.1 0 40.81 - - 74 -33.19 358 183 \
*1.274 23.39 MAv1 28.8 -23 1 29.29 54 -24.71 - 358 183 \
*1.597 45.43 PK2 28.1 -223 0 51.23 - - 74 -22.77 42 224 v
*1.599 26.42 MAv1 28.1 -223 1 3232 54 -21.68 - 42 224 \Y
*4.944 46.68 PK2 33.9 -32.6 0 47.98 - - 74 -26.02 321 105 H
*4.944 42.91 MAv1 339 -32.6 1 44.31 54 -9.69 - - 321 105 H
*4.944 47.91 PK2 339 -32.6 0 49.21 - - 74 -24.79 260 119 v
*4.944 44.66 MAv1 339 -32.6 1 46.06 54 -7.94 - - 260 119 \Y
*7.414 39.47 PK2 35.6 -29.4 0 45.67 - 74 -28.33 309 189 \
*7.417 31.71 MAv1 356 -29.4 1 38.01 54 -15.99 - - 309 189 \

9.887 37.98 PK2 37.2 -26.6 0 48.58 - - 74 -25.42 318 101 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

10.2.2. TXABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL BANDEDGE, HORIZ

N
R e i P e L R T g 7 0 AR g ™ o o AT s SR

Low CH Bondedge = H.TST 38915 2 Jun 2816

Trace Markers

Marker Frequency Meter Det AFT346 (db/m) ‘Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuv/m)
1 *2.39 36.48 Pk 323 -23.7 0 45.08 - - 74 -28.92 195 106 H
2 *2.39 39.35 Pk 323 -23.7 0 47.95 - - 74 -26.05 195 106 H
3 *2.39 25.93 RMS 323 -23.7 59 35.12 54 -18.88 - - 195 106 H
4 *2.389 26.59 RMS 323 -23.7 59 35.78 54 -18.22 - - 195 106 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

LOW CHANNEL BANDEDGE, VERT
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Low CH Bondedge = U.TST 31915 2 Jun 2816 816
Marker Frequency Meter Det ‘AF 1346 (db/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (em)
(Buv) (dBuv/m)
1 *2.39 37.05 Pk 323 -23.7 0 45.65 - - 74 -28.35 14 102 \
2 *2.39 40.15 Pk 323 -23.7 0 48.75 - - 74 -25.25 14 102 \
3 *2.39 26.36 RMS 323 -23.7 .59 35.55 54 -18.45 14 102 4
4 *2.39 26.57 RMS 323 -23.7 59 35.76 54 -18.24 14 102 \

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESTRICTED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL BANDEDGE, HORIZ

i bbbkt Renpah AN st b bt e e el
Ny
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EF
Farge [z - G Fupa/Hode R Finf /Bt Dat/fieg Tigm - Toupa Hode.
H EBondeds 3 8 u=]1:]
Mark Frequency Meter Det "AF T346 (db/m) ‘Amp/Chl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 49.07 Pk 324 -23.6 0 57.87 74 -16.13 0 103 H
2 *2.484 50.41 Pk 324 -23.6 0 59.21 - 74 -14.79 0 103 H
3 *2.484 36.76 RMS 324 -23.6 .59 46.15 54 -7.85 - - 0 103 H
4 *2.484 37.31 RMS 324 -23.6 59 46.7 54 -7.3 0 103 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HIGH CHANNEL BANDEDGE, VERT

e

Hz
—T & ca— Fia  Woupnitods Foaition | Fnge (Gt e Fuf/ftin  Datifeg Tepe co— Pia fhupa/fode Foaition
ligh CH Bondedgs - U.TST 38815
Mark Frequency Meter Det AFT36 (db/m) ‘Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) (dBuv/m)
1 *2.484 49.28 Pk 324 -23.6 0 58.08 - - 74 -15.92 6 190 \
2 *2.485 50.66 Pk 324 -23.7 0 59.36 - - 74 -14.64 6 190 \
3 *2.484 36.37 RMS 324 -23.6 59 45.76 54 -8.24 - - 6 190 \
4 *2.484 36.5 RMS 324 -23.6 .59 45.89 54 -8.11 6 190 4

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HARMONICS AND SPURIOUS EMISSIONS
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thé: Emlssmn 'was sbanned up to 26GHz; No emissions were detected
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fltr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (em)

(dBuv) (dBuV/m)

*4.82 38.99 PK2 33.8 -31.7 0 41.09 - 74 -32.91 4 367 H
*4.816 28.36 MAv1 33.8 -31.6 .59 31.15 54 -22.85 - - 4 367 H
*5.375 39.08 PK2 345 -31.2 0 42.38 - 74 -31.62 303 284 H
*5.376 27.94 MAv1 345 -31.2 .59 31.83 54 -22.17 - 303 284 H
*4.822 40.37 PK2 33.8 -31.8 0 42.37 - 74 -31.63 7 356 \Y
*4.822 29.38 MAv1 33.8 -31.7 .59 32.07 54 -21.93 - - 7 356 \

1.993 41.06 PK2 315 -22.1 0 50.46 - - 74 -23.54 258 157 \

7.226 38.49 PK2 356 -29.9 0 44.19 - - 74 -29.81 303 307 v

7.227 37.12 PK2 356 -29.9 0 42.82 - - 74 -31.18 23 245 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*1.274 35.46 PK2 28.8 -23 0 41.26 - 74 -32.74 185 292 H
*1.275 23.32 MAv1 28.8 -23 .59 29.71 54 -24.29 - - 185 292 H
*1.277 346 PK2 28.8 -23.1 0 40.3 - - 74 -33.7 204 175 Vv
*1.277 23.51 MAv1 28.8 -23.1 .59 29.8 54 -24.2 - - 204 175 A
*1.593 43.85 PK2 28.1 -22.3 0 49.65 - - 74 -24.35 154 187 v
*1.594 25.38 MAv1 28.1 -223 .59 31.77 54 -22.23 - - 154 187 "
*4.995 43.7 PK2 341 -31.6 0 46.2 - - 74 -27.8 192 101 H
*4.992 31.62 MAv1 34 -31.7 .59 34.51 54 -19.49 - 192 101 H
*3.708 40.29 PK2 33.4 -32.8 0 40.89 - - 74 -33.11 57 253 v
*3.695 29.7 MAv1 33.4 -32.8 .59 30.89 54 -23.11 - 57 253 Vv
*4.988 45.07 PK2 34 -31.8 0 47.27 - - 74 -26.73 168 102 Vv
*4.979 33 MAv1 34 -31.9 .59 35.69 54 -18.31 - 168 102 A

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAvV1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

HIGH CHANNEL

J-Meters

26 fipe 2016 |

Nofe: Emlssmn -Was- scanned up to 26GHz; No emissions were detected above the noi's;e floor
which was at least 20dB below the specification limit.

6 Jun 201
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)

(dBuv) (dBuv/m)

*1.594 43.11 PK2 28.1 -22.3 0 48.91 - 74 -25.09 79 167 H
*1.599 24.98 MAv1 28.1 -223 .59 31.37 54 -22.63 - - 79 167 H
*1.275 35.45 PK2 28.8 -23 0 41.25 - - 74 -32.75 232 178 Vv
*1.283 23.37 MAv1 289 -23.1 .59 29.76 54 -24.24 - - 232 178 A
*1.595 44.63 PK2 28.1 -22.3 0 50.43 - 74 -23.57 42 237 v
*1.596 25.55 MAv1 28.1 -223 .59 31.94 54 -22.06 - 42 237 "
*4.945 43.15 PK2 339 -32.6 0 44.45 - - 74 -29.55 320 113 H
*4.945 31.84 MAv1 339 -32.6 .59 33.73 54 -20.27 - 320 113 H
* 4,945 44.14 PK2 339 -32.6 0 45.44 - - 74 -28.56 263 117 v
* 4,945 32.81 MAv1 339 -32.6 .59 347 54 -19.3 - 263 117 "

9.888 39.52 PK2 37.2 -26.6 0 50.12 - - 74 -23.88 323 248 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

10.2.3. TXABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL BANDEDGE, HORIZ
k - 1
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Low CH Bondedge = H.TST 38915 2 Jun 2016 R
Marker Frequency Meter Det AF T346 (db/m) ‘Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (em)

(dBuv) (dBuv/m)
1 *239 36.31 Pk 323 237 0 44.91 - B 74 -29.09 206 250 H
2 *2.364 39.28 Pk 321 237 0 47.68 - - 74 -26.32 206 250 H
3 *239 26.76 RMS 323 237 63 35.99 54 -18.01 - B 206 250 H
4 *2.39 26.95 RMS 323 -23.7 .63 36.18 54 -17.82 - - 206 250 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

LOW CHANNEL BANDEDGE, VERT
l 916 ]
R ige
let
- o
4
@
TH ¢ 41
AL GHz
ok Ge— Fia Wopaifods Foaition Je—— FE - o ¥ ™
Low CH EBondedge - U. 15T 38915 2 Jun 2016 Ra
Marker Frequency Meter Det ‘AF 1346 (db/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (em)
(Buv) (dBuv/m)
1 *2.39 36.52 Pk 323 -23.7 0 45.12 74 -28.88 6 284 \
2 *2.314 39.08 Pk 31.8 -23.7 0 47.18 - - 74 -26.82 6 284 v
3 *2.39 26.08 RMS 323 -23.7 .63 3531 54 -18.69 6 284 4
4 *2.39 26.64 RMS 323 -23.7 63 35.87 54 -18.13 6 284 \

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESTRICTED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL BANDEDGE, HORIZ

— e s — = - — Fis  foputods Fonition
High CH Bandedae = H.T5T 3915 2 Jun 2816
Mark Frequency Meter Det "AF T346 (db/m) ‘Amp/Chl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Adimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (em)
(dBuv) (dBuv/m)

1 *2.484 47.89 Pk 324 -23.6 0 56.69 74 -17.31 223 141 H

2 *2.484 50.53 Pk 324 -23.6 0 59.33 - 74 -14.67 223 141 H

3 *2.484 37.64 RMS 324 -23.6 .63 47.07 54 -6.93 - - 223 141 H

4 *2.484 37.76 RMS 324 -23.6 63 47.19 54 -6.81 - - 223 141 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HIGH CHANNEL BANDEDGE, VERT

S

D

Hz
— ok o Fia Wopafode Foaition [ = e - Tepa/Fode
ligh CH Bondedgs - U.TST 38815
Marker Frequency Meter Det AFT36 (db/m) ‘Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) (dBuv/m)
1 *2.484 47.29 Pk 324 -23.6 0 56.09 74 -17.91 27 137 \
2 *2.484 49.34 Pk 324 -23.6 0 58.14 - - 74 -15.86 27 137 \
3 *2.484 34.47 RMS 324 -23.6 .63 43.9 54 -10.1 - - 27 137 \
4 *2.484 36.22 RMS 324 -23.6 .63 45.65 54 -8.35 27 137 \4

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

HARMONICS AND SPURIOUS EMISSIONS

which was at least 20dB below the specification limit.
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*1.277 34.48 PK2 28.8 -23.1 0 40.18 - 74 -33.82 251 283 v
*1.281 23.13 MAv1 289 -23.1 .63 29.56 54 -24.44 - - 251 283 "
*1.599 43.54 PK2 28.1 -22.3 0 49.34 - 74 -24.66 123 110 Vv
*1.598 25.49 MAv1 28.1 -223 63 31.92 54 -22.08 - - 123 110 A
*4.824 41.91 PK2 33.8 -31.8 0 43.91 - 74 -30.09 355 135 H
*4.822 30.33 MAv1 33.8 -31.7 .63 33.06 54 -20.94 - - 355 135 H
7.241 39.69 PK2 35.6 -30.1 0 45.19 - 74 -28.81 5 181 H
7.241 40.88 PK2 35.6 -30.1 0 46.38 - - 74 -27.62 310 114 A
9.648 40.15 PK2 36.8 -26.8 0 50.15 - - 74 -23.85 334 205 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

MID CHANNEL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*1.278 33.97 PK2 28.8 -23.1 0 39.67 - 74 -34.33 208 158 v
*1.282 23.14 MAv1 289 -23.1 .63 29.57 54 -24.43 - - 208 158 "
*1.597 43.92 PK2 28.1 -22.4 0 49.62 - - 74 -24.38 51 234 Vv
*1.593 254 MAv1 28.1 -223 .63 31.83 54 -22.17 - - 51 234 A
*5.03 38.94 PK2 34.1 -30.8 0 42.24 - 74 -31.76 219 311 H
*5.027 28.22 MAv1 34.1 -30.8 .63 32.15 54 -21.85 - - 219 311 H
*7315 40.2 PK2 35.6 -30.5 0 453 - - 74 -28.7 319 122 H
*7.311 29.18 MAv1 35.6 -30.5 63 34.91 54 -19.09 - 319 122 H
*13.339 34.59 PK2 39.1 -24.8 0 48.89 - - 74 -25.11 73 140 v
*13.341 23.53 MAv1 39.1 -24.7 .63 38.56 54 -15.44 - 73 140 \
9.748 39.87 PK2 36.9 -26.5 0 50.27 - - 74 -23.73 331 248 H

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16

FCC ID: J9CSWOC-T IC: 2723A-SWOCT
HIGH CHANNEL
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Note: Efﬁission was scanned up to 26GHz; No emissions were detected above the noi's',é f'-lodr:
which was at least 20dB below the specification limit.
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

Radiated Emissions

Frequency Meter Det AFT345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*1.283 34.03 PK2 289 -23.1 0 39.83 - - 74 -34.17 161 123 \2
*1.284 23.16 MAv1 289 -23 .63 29.69 54 -24.31 - - 161 123 Vv
*1.598 43.56 PK2 28.1 -223 0 49.36 - - 74 -24.64 34 209 A
*1.598 25.03 MAv1 28.1 -223 .63 31.46 54 -22.54 - 34 209 v
*4.943 43.57 PK2 339 -32.6 0 44.87 - - 74 -29.13 317 141 H
*4.942 31.88 MAv1 339 -32.6 .63 33.81 54 -20.19 - - 317 141 H
*4.946 44.64 PK2 339 -32.6 0 45.94 - - 74 -28.06 263 108 Vv
*4.943 32.86 MAv1 339 -32.6 .63 34.79 54 -19.21 - - 263 108 v
9.888 39.52 PK2 37.2 -26.6 0 50.12 - - 74 -23.88 327 252 H
9.888 36.95 PK2 37.2 -26.6 0 47.55 - - 74 -26.45 259 187 Y

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

10.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

™ Fad et =] T Fia  15ep 3 ] Rl o LE dn om (41
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ge (P A e ] . e W " e = Mok
FCC Part1SC 38-188MH: TST 38915 15 Jul 2814
Trace Markers
Marker Frequency Meter Det AF T130 (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)

5 *2733 39.75 Pk 17.2 -26.4 30.55 46.02 -15.47 0-360 200 Vv
1 54.65 36.91 Pk 1.1 -28.5 19.51 40 -20.49 0-360 100 )
2 71.99 32.42 Pk 12 -28.4 16.02 40 -23.98 0-360 100 Vv
3 366.5 38.87 Pk 18.8 -26.2 31.47 46.02 -14.55 0-360 300 H
4 480 36.45 Pk 21.6 -26.3 31.75 46.02 -14.27 0-360 200 H
6 699.7 33.22 Pk 24.2 -25.4 32.02 46.02 -14 0-360 300 v

* - indicates frequency in CFR15.205/IC 8.10 RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

10.4. WORST-CASE BELOW 30MHz
SPURIOUS EMISSIONS (WORST-CASE CONFIGURATION)

HE A Hef/iin  Det/ivg Ty S Fla  Wspeifeds  Pealtion

Note: The anechoic chamber has been properly calibrated so that the measurement results correspond to what would be obtained from an
open field sites.

Trace Markers

Marker Frequency Meter Det Loop Antenna Cbl (dB) Dist Corr 300m Corrected Peak Limit Margin Avg Limit Margin Azimuth
(MHz) Reading (dB/m) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs)
(dBuv) (dBuVolts)
5 .02679 41.03 Pk 13.2 1.4 -80 -24.37 59.04 -83.41 39.04 -63.41 0-360
.05883 39.43 Pk 11.2 1.4 -80 -27.97 52.21 -80.18 32.21 -60.18 0-360

Pk - Peak detector

Marker Frequency Meter Det Loop Antenna Chl (dB) Dist Corr 30m Corrected Peak Limit Margin Avg Limit Margin Azimuth
(MHz) Reading (dB/m) Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs)
(dBuv) (dBuVolts)

6 .62365 37.53 Pk 10.6 15 -40 9.63 31.71 -22.08 - - 0-360
7 4.13636 19.56 Pk 10.9 15 -40 -8.04 29.54 -37.58 - - 0-360
2 9.35121 20.89 Pk 10.8 15 -40 -6.81 29.54 -36.35 - - 0-360
3 15.87868 18.94 Pk 10.5 16 -40 -8.96 29.54 -38.5 - - 0-360
8 19.31716 8.18 Pk 10.2 16 -40 -20.02 29.54 -49.56 - - 0-360
4 21.30208 22.08 Pk 9.9 1.7 -40 -6.32 29.54 -35.86 - - 0-360

Pk - Peak detector
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16

IC: 2723A-SWOCT

LIMITS

FCC §15.207 (a)

AC POWER LINE CONDUCTED EMISSIONS

RSS-Gen 7.2.2
Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 6 to 56 560 to 46
0.5-5 56 46
5-30 Gl S0

" Decreases with the logarithm o

TEST PROCEDURE

ANSI C63.10

f the frequency.

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.4.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise

noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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REPORT NO: 16U23207-E3V2
FCC ID: J9CSWOC-T

DATE: 11/8/16
IC: 2723A-SWOCT

RESULTS

LINE RESULTS
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

LINE RESULTS DATA

Trace Markers

Range 1: Line-L1.15 - 30MHz
Marker Frequency Meter Det LISN L1 LC Cables Limiter (dB) Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading 1&3 Reading Class B QP (dB) Class B Avg (dB)
(dBuVv) dBuv

1 6.153 22.32 Qp 0 1 10.2 32.62 60 -27.38 - -
2 6.153 15.69 Ca 0 1 10.2 25.99 - - 50 -24.01
3 6.5535 21.85 Qp 0 1 10.2 32.15 60 -27.85 - -
4 6.48825 15.58 Ca 0 1 10.2 25.88 - - 50 -24.12
5 8.502 19.87 Qp 0 1 10.2 30.17 60 -29.83 - -
6 8.502 13.94 Ca 0 1 10.2 24.24 - - 50 -25.76
7 16.46475 18.21 Qp 0 .2 10.3 28.71 60 -31.29 - -
8 16.46475 17.48 Ca 0 2 10.3 27.98 - - 50 -22.02
9 21.16725 14.75 Qp 0 .2 10.4 25.35 60 -34.65 - -
10 21.16725 14.6 Ca 0 2 10.4 25.2 - - 50 -24.8
11 25.872 10.43 Qp 1 3 10.5 21.33 60 -38.67 - -
12 25.872 10.16 Ca 1 3 10.5 21.06 - - 50 -28.94

Qp - Quasi-Peak detector

Ca - CISPR average detection

Range 2: Line-L2 .15 - 30MHz
Marker Frequency Meter Det LISN L2 LC Cables Limiter (dB) Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading 2&3 Reading Class B QP (dB) Class B Avg (dB)
(dBuV) dBuv

13 6.37575 20.05 Qp 0 1 10.2 30.35 60 -29.65 - -
14 6.37575 15.08 Ca 0 1 10.2 25.38 - - 50 -24.62
15 6.55575 19.75 Qp 0 1 10.2 30.05 60 -29.95 - -
16 6.55913 12.89 Ca 0 1 10.2 23.19 - - 50 -26.81
17 8.22075 19.86 Qp 0 1 10.2 30.16 60 -29.84 - -
18 8.22075 13.96 Ca 0 1 10.2 24.26 - - 50 -25.74
19 16.46475 17.46 Qp 0 2 10.3 27.96 60 -32.04 - -
20 16.46475 16.65 Ca 0 2 10.3 27.15 - - 50 -22.85
21 21.16725 14.13 Qp 0 2 10.4 24.73 60 -35.27 - -
22 21.16725 13.94 Ca 0 2 10.4 24.54 - - 50 -25.46
23 25.872 9.9 Qp 1 3 10.5 20.8 60 -39.2 - -
24 25.872 9.52 Ca a1 3 10.5 20.42 - - 50 -29.58

Qp - Quasi-Peak detector

Ca - CISPR average detection
CISPR 11-22 CE Class B 150kHz-30MHz Stepping.TST 30915 24 Feb 2016

Rev 9.5 26 May 2015
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REPORT NO: 16U23207-E3V2 DATE: 11/8/16
FCC ID: J9CSWOC-T IC: 2723A-SWOCT

12. POWER SETTING

Mode 802.11b (Test Data Rate: 1Mbps, Target power 18dBm) Mode 802.11g (Test Data Rate: 6Mbps, Target power 16dBm) Mode 802.11n (Test Data Rate: MCSO, Target power 16dBm)
Channel Frequency Setting |Power (dBm)| Notes Channel Frequency Setting | Power (dBm)| Notes Channel Frequency Setting |Power (dBm)l Notes

1 2412 11 16.94 1 2412 10 14.32 1 2412 10 14.71

2417 13 17.54 2 2417 11 15.03 2 2417 11 15.43

3 2422 14 18.04 3 2422 13 16.54 3 2422 12 16.12

6 2437 15 18.08 6 2437 14 16.58 6 2437 13 16.21

8 2447 14 18.54 9 2452 13 16.48 10 2457 12 16.45

9 2452 13 17.49 10 2457 12 15.74 11 2462 9 13.52

10 2457 13 17.65 11 2462 10 14.32 12 2467 7 11.42

11 2462 12 17.51 12 2467 7 11.21 13 2472 2 6.54

12 2467 10 15.67 13 2472 2 6.15

13 2472 7 12.75
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